v/ 7

lllustrated Parts Manual

Model
LIFTLUX
153-22

Prior to SN 1200015676
excluding SN 1200012750
& SN 1200014132

3121302

September 14, 2012

(€ JLG

An Oshkosh Corporation Company






REVISION LOG

May 27, 2005 - Original Issue of Manual

February 15, 2006 - Revised Manual (Edited to B/M 0010653 Revision 9)
October 15, 2006 - Revised Manual (Edited to B/M 0010653 Revision 12)
January 31, 2007 - Revised Manual (Edited to B/M 0010653 Revision 14)
July 31, 2007 - Revised Manual (Edited to B/M 0010653 Revision 15)
December 31, 2007 - Revised Manual (Edited to B/M 0010653 Revision 16)
April 30, 2008 - Revised Manual

January 15, 2009 - Revised Manual

November 25, 2009 - Revised Manual

September 14, 2012 - Revised Manual

3121302 LIFTLUX 153-22






TABLE OF CONTENTS

SECTION 1 - FRAME . ...t e oo e e oo oo o e e e e e e e o e aa e et e e e e s e s a e s e e e e e aesesannsreeeeeeeessasnmneeeeeeessannnnnneaeeeeaanns 7
FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION ...ttt 8
FIGURE 1-2. REAR AXLE INSTALLATION L....iiiiiiiiiii ittt sttt e b e e s s e s s a e e e s e e e s asrne e e 10
FIGURE 1-3. WHEEL DRIVE INSTALLATION ...ttt ettt e e et e e e e e e e e e e e e e e e e e e e e e s e nnnnneeeeens 12
FIGURE 1-4. DRIVE MOTOR ASSEMBLY ...ttt ettt e e e e e e e e e e e e e e e e e e e e n e e e e e e e e e nnnrneeeeens 14
FIGURE 1-5. DRIVE HUB ASSEMBLY ...ttt ettt e e e e e ettt e e e e e e e e e e e e e e e e e e e e e s e e nnnnneeeeens 16
FIGURE 1-6. LADDER AND LEVELING SWITCHES INSTALLATION ..ottt 20

SECTION 2 - GROUND CONTROLS ...ttt oottt e e e e et e e e e e e et e e e e e e s e et e e e e e e e as s ae e e e e e e e s aasnnn e e e e e e e s e asnnnnneeeeens 23
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION ....ciiitiiiiiiiiie ittt 24
FIGURE 2-2. MAIN VALVE BANK ASSEMBLY ...ttt sttt e e s sb e a e e e e e s asnn e e 28
FIGURE 2-3. DRIVE VALVE ASSEMBLY ..ottt ettt sttt et e e e s s b e e s s e e e e b e e e s asbn e e e 30
FIGURE 2-4. HAND PUMP ASSEMBLY ..ottt sttt e st e ekt e e et e e s s b et e e et e e nnne e e s nnn e e e s annneeena 32
FIGURE 2-5. MAIN TERMINAL BOX ...ttt ittt ettt et s e e ekt e e et e e s b n e e s bt e e e et e e s nn e e e e annneeeaas 34
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION ...ttt ittt ettt e s 36
FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION ....ciititiiiiiiie ittt e e e s 38
FIGURE 2-8. HOODS INSTALLATION ...ttt ettt sttt et e e st e e skt e e et e e s ek e e e s asn e e e e stn e e e s nnn e e e e asnneeenas 42

SECTION 3 - SCISSOR ARMS ...ttt e et e et e e s et e o h bt e e e e bR et e e e b et e e e ba e e e e e e e e e e e b e e e e s et e e asnn e e e snne e e s nenes 45
FIGURE 3-1. SCISSORS ARMS INSTALLATION ...ttt ettt e e e e e e e e e e e e e e e e e e e e s e e e e e e s e e nnnnneeeeens 46
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION......oiiiiiiiiiiiiii i 52

SECTION 4 - PLATFORM. ...ttt ettt ettt e oo oottt e e e e e ekttt e e e e e s e e e et e e e e e e s e e e et e e e e e e et n e et e e e e e s e ssnnr e e e e e e e easnnnnneeeeens 55
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION .....cctttiiitiiie ittt e s 56
FIGURE 4-2. CONSOLE PANEL PARTS ... . e r e e ara e 60

SECTION 5 = CYLINDER ..ot e e e e e e s s b b et oo e e s s s bbb e e e e e e s s s b b b e e e e e e e e s s sb b e b e e e e e e s s sbnab e e e e e s 63
FIGURE 5-1. LIFT CYLINDER ASSEMBLY ..ottt ettt e ettt e e e e e et e e e e e s et e e e e e e e e e e e snn e e e e e e s aannnrneeeeens 64
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009745).......ccccciiuiiiiiiiiie it 68
FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676) .........ccccoveiiiiriiiieiiie e 70
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (Prior to SN 1200009745) ........ccciiiuiiiiiiiiie it 72
FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676) ........cccccciviiiiiiiiiieiiie i 74
FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (Prior to SN 1200009745) ........ccooiiiiiiiiiieiie st

FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

SECTION 6 - HYDRAULIC ..o b e e e e e e s s s bbb et e e e e e s s b b e et e e e e e s s s b b e b e e e e e s s s ab e e e e e as 81
FIGURE 6-1. HYDRAULIC DIAGRAM ...ttt e e e e e e s e e e e e e e s et e e e e e e s s e maa e e e e e e e s e nnnnneeeeeas 82
SECTION 7 - ELECTRICAL ..ottt ettt ettt et oottt oo 44 a e ettt e e e e e s e e et e e e a2 e e s R b bttt e e e e e e e bbb e et e e e e e e n s e s e et e e e e nansnnrneeeeens 87
FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL ..ottt ettt e e e e e e e e e e s e e e e eens 88
SECTION 8 - DECALS ...ttt oottt e oottt e e o4 ettt e e oo e s et ettt e e e e e e s e b e et e e e e e oo e s R e e et e e e e e e as b b e s e et e e e e e s sbe s ettt e e e e annrrneeeeens 103
FIGURE 8-1. DECAL INSTALLATION. ... ettt e et e e e e e s s e e e e e e s e an e e e e e e s e nnnaeeeeee s 104
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ... 107
FIGURE 9-1. MODEL LIFTLUX 153-22 STANDARD PARTS ... .ottt et e et e e s e e e eens 108
FIGURE 9-2. MODEL LIFTLUX 153-22 VARIABLE PARTS ... ittt ettt e e s e 110

3121302 LIFTLUX 153-22 5



TABLE OF CONTENTS

SECTION 10 - SPECIAL OPTIONS et e e oo e oo e e e oo e e e e e e e e e e e e e s n e e e e e e e e e nnn e e e e e e e e sasnnnnneeeeeeanns 111
FIGURE 10-1. SPECIAL OPTIONS ...ttt ettt e e e ek e e s e e e e s b bt e e st e e e s aab e e e e s bn e e e s annae e e e 112
SECTION 11 - REAR COVER ..ottt ettt s e e e e b e e s e a et e e s b b e e e s bbb e e e e b e e e e s bb e e e e s snr e e e sbne e e s nenes 113
FIGURE 11-1. REAR COVER ...ttt e e e oot e e e oo e et e e e e e e e e s a et e e e e e e s asnn e e eeeeeeesasnrnneeeeeeeanns 114
PART NUMBER INDEX ..ottt ittt ettt e e oo oottt e e e oo o e et e e e e e e e e s a e et e e e e e e e sne e e et e e e e e e e snen e e e e eeesesnnnnneeaeeeeaannnnnnes 115

6 LIFTLUX 153-22 3121302



SECTION 1 - FRAME

SECTION 1 - FRAME

3121302 LIFTLUX 153-22 7



SECTION 1 - FRAME
FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION

2—36

& 32

27—

8 LIFTLUX 153-22 3121302



SECTION 1 - FRAME
FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
S153221.-120-00-1 Ref FRONT AXLE INSTALLATION 3-B
2 $201005 2 Cap (was p/n S200250)
3 $200243 2 Thrustwasher
4 S006663 1 Spindle, Right
4A S001551 1 Bushing (Not Shown)
5 S006613 1 Spindle, Left
5A S001551 1 Bushing
10 S006811 1 Rod, Tie
13 S900052 2 Pin
14 $200252 2 Washer (Brass)
15 $200253 2 Washer (Brass)
16 S200249 2 Pin
23 Ref Steering Cylinder Assembly Options: (See CYLINDER SECTION
for Breakdown)
23 H000299 1 Steering Cylinder Assembly (Prior to SN 1200009745)
23 H900007 1 Steering Cylinder Assembly (SN 1200009745 through
1200015676, Excluding 1200012750 and 1200014132)
27 0761214 8 Bolt, M12x30
28 0761210 2 Bolt, M12x20
29 4832100 10 Lockwasher, M12
30 0701230 2 Bolt, M12x125
31 3291205 2 Nut, M12
32 S000141 6 Fitting, Grease
33 S001613 2 O-Ring
34 S001286 2 Seal
36 S000142 6 Cap, Grease Fitting
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
136 S000182 4 Bushing
S015312-120-03-0 Ref OIL PAN INSTALLATION 1-A
201 S200239 2 Oil Pan
S153221.-110-48-0 Ref FRAME ACCESS PLATE 0-A
251 S200273 1 Plate, Frame Access (Located on Frame Between Front Wheels -
Not Shown)

3121302 LIFTLUX 153-22 9



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

10 LIFTLUX 153-22 3121302



SECTION 1 - FRAME
FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
S15322L-130-00-0 Ref REAR AXLE INSTALLATION 1-A
1 $200240 1 Rear Axle
7 0712022 6 Bolt, M20x70
8 5242000 6 Washer, Hardened
9 3332011 6 Nut, M20
S015312-120-03-0 Ref OIL PAN INSTALLATION 1-A
101 $200239 2 Oil Pan
S15322L-110-01-1 Ref FRAME COVERS INSTALLATION 0-B
151 S900006 Plate, Cover

3121302 LIFTLUX 153-22 11



SECTION 1 - FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

3121302

LIFTLUX 153-22

12



SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
a7 H000193 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)
48 H000218 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
S15322L-120-00-1 Ref FRONT AXLE INSTALLATION 3-B
120 H000218 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
121 H000193 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)
122 Ref Tire and Wheel Assembly Options:
Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installation on a
machine. Refer to Operation and Safety or Service and
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire and wheel assembly, otherwise,
purchase complete assembly.

122 Ref Assembly Used (Prior to SN 1200008563)
122 S900334 2 LH (was p/n S000154)
122 S900333 2 RH (was p/n S000154)

122 70000151 4 Tire (1 per Assembly)

122 70000152 4 Rim (1 per Assembly)

122 Ref Assembly Used (SN 1200008563 through 1200015676,

Excluding 1200012750 and 1200014132)

122 S900225 2 LH

122 S900226 2 RH

122 4520288 4 Tire (1 per Assembly)

122 S900227 4 Rim (1 per Assembly)

124 S003991 12 Nut, Wheel

125 0771619 AR Bolt, M16x55

126 5241600 16 Washer, Hardened

136 0771620 8 Bolt, M16x60 (SN 1200009745 through 1200015676, Excluding
1200012750 and 1200014132)

S15322L-130-00-0 Ref REAR AXLE INSTALLATION 1-A

202 H000218 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)

203 HO000193 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)

204 S003991 12 Nut, Wheel

205 0771619 AR Bolt, M16x55

206 5241600 16 Washer, Hardened

3121302 LIFTLUX 153-22 13



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

—

-

D

!

13

/

14 LIFTLUX 153-22 3121302



FIGURE 1-4. DRIVE MOTOR ASSEMBLY

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
H000193 Ref MOTOR ASSEMBLY - COMPLETE D
3 7027861 1 Seal, Dust
5 Item 25 1 Seal, Shaft
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 Not Available 1 Shaft and Housing
14 7027938 1 Shaft, Cardan
16 Item 25 3 O-Ring
17 7027939 1 Plate, Distributor
18 Not Available 1 Gear Set
19 7027940 1 Cover, End
20 Item 25 7 Washer
21 Not Available 7 Screw, M8 x 45mm
25 7020127 1 Seal Kit - HO00193 Motor (Includes Items 3, 5, 16 & 20)

3121302

LIFTLUX 153-22

15



SECTION 1 - FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

16 LIFTLUX 153-22 3121302



FIGURE 1-5. DRIVE HUB ASSEMBLY

SECTION 1 - FRAME

3121302

LIFTLUX 153-22

ITEM PART NUMBER QTY DESCRIPTION REV
H000218 DRIVE HUB ASSEMBLY - COMPLETE F
2 Not Available 1 Spindle
5 Not Available 1 Hub
6 70000239 1 Gear Ring
7 Not Available 1 Cover
8 Not Available 1 Flange
9 Not Available 1 Coupling
10 Not Available 1 Thrustwasher
11 70000273 1 Thrustwasher
12 Not Available 1 Circlip
14 Not Available 3 Gear, Planetary
17 Not Available 3 Pin
18 Not Available 6 Thrustwasher
19 Not Available 6 Spacer
26 70000240 1 Sun Pinion
33 Not Available 1 Piston
34 70000241 16 Spring
35 70000242 5 Disc
36 70000243 6 Disc
37 70000244 1 Lock Nut
39 70000245 2 Bearing
40 70000246 1 Bearing
41 70000247 1 Bearing
42 Not Available 6 Bearing
43 Not Available 1 Circlip
44 Not Available 1 Circlip
45 Not Available 1 Disc
46 Not Available 1 Circlip
a7 Not Available 1 Plug
48 70000248 1 O-Ring
49 70000249 2 O-Ring
50 70000250 1 O-Ring
51 70000251 1 O-Ring
52 70000252 1 O-Ring
53 70000253 1 Oil Seal
54 70000254 1 Gasket
55 70000255 1 O-Ring
56 70000256 1 Blocking Ring
57 70000257 1 O-Ring
58 70000258 1 Blocking Ring
59 Not Available 8 Screw
60 Not Available 2 Screw
61 Not Available 2 Screw
62 Not Available 2 Plug
63 Not Available 2 Washer
64 Not Available 1 Plug
65 Not Available 1 Disc
66 70000259 6 Stud
67 70000260 1 O-Ring
68 70000261 1 Gear Kit, Reduction

17



SECTION 1 - FRAME

18

ITEM PART NUMBER QTY DESCRIPTION REV
69 S003991 6 Nut, Wheel
Ref Note: No seal kit available. Purchase individual seals.
LIFTLUX 153-22 3121302






SECTION 1 - FRAME

FIGURE 1-6. LADDER AND LEVELING SWITCHES INSTALLATION

—0

0——0

76 (REAR - NOT
401 SHOWN)

75 (FRONT -
401 SHOWN)

205

3121302

LIFTLUX 153-22

20



SECTION 1 - FRAME

FIGURE 1-6. LADDER AND LEVELING SWITCHES INSTALLATION

3121302

LIFTLUX 153-22

ITEM PART NUMBER QTY DESCRIPTION REV
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
12 E000230 4 Plug
21 E000359 4 Switch, Limit
75 H000558 2 Valve, Front Safety (8 Bar - Purchase Complete - No Serviceable C
Parts)
76 HO00559 2 Valve, Rear Safety (1 Bar - Purchase Complete - No Serviceable C
Parts)
80 Ref Leveling Cylinder Assembly (Right Front, Left Rear) Options: (see
CYLINDER SECTION for Breakdown)
80 HO000688 2 Leveling Cylinder Assembly (Right Front, Left Rear) (Prior to SN
1200009743)
80 H900016 2 Leveling Cylinder Assembly (Right Front, Left Rear) (SN
1200009743 through 1200015676, Excluding 1200012750 and
1200014132)
81 Ref Leveling Cylinder Assembly (Left Front, Right Rear) Options: (see
CYLINDER SECTION for Breakdown)
81 H000689 2 Leveling Cylinder Assembly (Right Front, Left Rear) (Prior to SN
1200009743)
81 H900017 2 Leveling Cylinder Assembly (Right Front, Left Rear) (SN
1200009743 through 1200015676, Excluding 1200012750 and
1200014132)
99 S001640 4 Bumper
S15322L-110-02-0 Ref FRAME END PLATE INSTALLATION 0-C
101 $S900002 4 Plate
102 $S900003 4 Gasket
103 S001640 4 Bumper
S15322L-180-00-0 Ref LADDER INSTALLATION 0-A
204 S200408 1 Ladder
205 S004500 6 Non Slip Strip (Prior to SN 1200003750)
205 S004501 1 Non Slip Strip (Prior to SN 1200003750)
206 0761010 4 Bolt, M10x20
207 4832000 4 Lockwasher, M10
S15322L-190-00-0 Ref LEVELING SWITCHES INSTALLATION 2-D
301 Ref Cover Options:
301 S004039 2 Right Front, Left Rear
301 S900238 2 Left Front, Right Rear
302 $S900013 4 Plate
303 S900014 8 Spacer
304 $900021 4 Bracket, Switch
305 E000359 4 Switch, Limit
306 E000231 4 Gland, Cable
307 E000230 4 Plug
308 4811400 16 Washer, M4
309 4031510 16 Screw, M4x30
310 3290405 16 Nut, M4
311 0760816 8 Bolt, M8x40
312 0700832 16 Bolt, M8x150
313 4811900 16 Washer, M8
SL15322D4WDS- Ref HYDRAULIC INSTALLATION
HYDSCH
401 Ref Leveling Cylinder Safety Valve Options:
401 H000558 2 Front (8 Bar - Purchase Complete - No Serviceable Parts) C

21



SECTION 1 - FRAME

22

ITEM PART NUMBER QTY DESCRIPTION REV
401 HO000559 2 Rear (1 Bar - Purchase Complete - No Serviceable Parts) C
LIFTLUX 153-22 3121302



SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121302 LIFTLUX 153-22 23



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

24 LIFTLUX 153-22 3121302



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
1 E000044 1 Switch, Tilt Indicator
3 E000057 1 Terminal, Negative Battery
4 E000058 1 Terminal, Positive Battery
5 E000059 1 Switch, Battery Disconnect
5 70001114 1 Handle
6 E000063 1 Horn, 24V
9 8008750 2 Battery
10 E000102 1 Connector Housing, Female 24-Pin
11 E000103 1 Connector Housing, Male 24-Pin
19 E000275 1 Cable, Battery Connector
23 E000377 1 Switch, Emergency Stop
24 E000390 1 Switch, Leveling Cylinder Key
24 7027962 Key
25 E000391 3 Contact Block
28 E000481 1 Connector Insert, Female 24-Pin
29 E000482 1 Connector Insert, Male 24-Pin
30 Ref Main Terminal Box (See MAIN TERMINAL BOX for Breakdown)
34 H000019 1 Valve, Lowering
34 7012986 1 Call
34 7012941 1 Cartridge
34 7010543 1 Seal Kit
53 H000285 1 Hand Pump Assembly (See HAND PUMP ASSEMBLY for
Breakdown)
56 HO000311 1 Filter, Mini High Pressure
56 70000020 1 Element
63 HO000370 1 Valve, Steer (Note: Service Parts Are No Longer Available) C
65 HO000381 1 Manifold, Pressure Distribution
67 H000414 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
73 HO000534 1 Main Valve Assembly (See MAIN VALVE BANK ASSEMBLY for
Breakdown)
74 H000536 1 Switch, Pressure
77 HO000570 1 Shim, Pressure Switch (Prior to SN 1200006448)
S15322L-110-00-0 Ref BRACKETS AND MOUNTING PANEL COMPONENTS
101 S200265 1 Panel, Electrical Carrier
102 S200263 1 Plate, Main Switch
103 S200266 1 Bracket, Valve Mounting
104 S200267 1 Bracket, Hydraulic Pressure Manifold (Not Shown)
105 S200274 1 Tray, Battery
201 HO000311 1 Filter, Mini High Pressure
201 70000020 1 Element
202 HO000019 1 Valve, Lowering
202 7012986 1 Coil
202 7012941 1 Cartridge
202 7010543 1 Seal Kit
203 HO000534 1 Main Valve Assembly (See MAIN VALVE BANK ASSEMBLY for
Breakdown)
204 H000414 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
205 H000536 1 Switch, Pressure

3121302 LIFTLUX 153-22 25



SECTION 2 - GROUND CONTROLS

26

ITEM PART NUMBER QTY DESCRIPTION REV
206 H000285 1 Hand Pump Assembly (See HAND PUMP ASSEMBLY for
Breakdown)
207 HO00370 1 Valve, Steer C
207 70000440 4 O-Ring, Valve Mounting
207 70000441 2 Call
207 70000442 2 Nut
207 70000443 2 O-Ring
208 HO000381 1 Manifold, Pressure Distribution
Ref ELECTRICAL COMPONENTS

E000499 Ref Electrical Components (Prior to SN 1200004503)

E900002 Ref Electrical Components (SN 1200004503 through 1200015676) 1
301 Ref Main Terminal Box (See MAIN TERMINAL BOX for Breakdown)
302 E000083 AR Cable, Control
303 E000481 1 Connector Insert, Female 24-Pin
303 E000102 1 Connector Housing, Female 24-Pin
304 E000482 1 Connector Insert, Male 24-Pin
304 E000103 1 Connector Housing, Male 24-Pin

Ref ENGINE INSTALLATION
S15322L-161-00-0 Ref Engine Installation (Prior to SN 1200003750) 0-C

H900002 Ref Engine Installation (SN 1200003750 through 1200015676) D
401 HO005559 1 Control Box, Deutz Engine
401 70001352 1 PC Board with LEDs (was p/n 70000633)
401 70001353 1 E-Prom w/ Software
401 70001355 1 Diode
401 70000634 1 Hourmeter
401 70000635 2 Switch, Pushbutton
401 70001122 4 Mount, Isolator

LIFTLUX 153-22

3121302






SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE BANK ASSEMBLY

3121302

LIFTLUX 153-22

28



SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE BANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000534 Ref MAIN VALVE ASSEMBLY A
2 H000205 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00205 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 7 Valve Section (With Relief Valve) (All Functions Except Lift) (Was
p/n HO00188)
4 8007935 7 Seal Kit - 7028847 Section (Was p/n HO00031)
5 HO000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
5 8007935 1 Seal Kit - HO00542 Section (Was p/n HO00031)
6 H000580 1 End Plate
6 See Item 17 1 Seal Kit - HO00580 Section
7 HO000609 1 Valve, Relief (Platform Function Only)
8 H005250 13 Valve, Relief (All Functions Except Lift Function)
9 H000514 1 Spool (Drive)
10 H000515 1 Spool (Lift)
11 H000207 1 Spool (Platform)
12 HO000512 4 Spool (Outrigger)
13 H000191 6 Electrical Activator (on-off) (All Functions Except Drive and Drive
2)
13 8007954 6 Seal Kit - HO00191 Electrical Activator (Was p/n HO00032)
13 7028846 24 Screw, Mounting
13 7028849 6 DIN Connector (Black)
14 H000206 2 Electrical Activator (Proportional High) (Drive and Drive 2
Functions)
14 8007954 2 Seal Kit - HO00206 Electrical Activator (Was p/n HO00032)
14 7028846 8 Screw, Mounting
14 8007953 2 DIN Connector (White)
15 7028893 8 Mechanical Activation Assembly (Was p/n HO00187)
15 8007894 8 Seal Kit - 7028893 Mechanical Activator (Was p/n H005248)
15A 1003107 16 Nut, Seal (2 per Assembly)
15A 8007915 16 Pin, Threaded (2 per Assembly)
15B 0318854 32 Screw (4 per Assembly)
15C H005247 8 Base and Lever Assembly (1 per Assembly)
15D 0307544 8 Screw (1 per Assembly)
15D 0893076 8 Washer (1 Per Assembly)
16 8007925 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections) (Was p/n H000118)
17 7028848 8 Seal Kit for Between Valve Sections (Was p/n H005249) Note:
One Seal Kit does both sides of section.
22 7027913 1 Spool (Drive 2)

3121302 LIFTLUX 153-22 29



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. DRIVE VALVE ASSEMBLY

30 LIFTLUX 153-22

3121302



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. DRIVE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000414 Ref DRIVE VALVE ASSEMBLY
4 70000265 AR Valve, Spool
4 70000331 1 Coil
4 Not Available 1 Nut, Coil
4 Not Available 1 Seal Kit
5 70000266 16 DIN Screw
6 70000267 2 Flow Divider
7 70000268 AR Valve, Spool
7 70000331 1 Coil
7 Not Available 1 Nut, Coil
7 Not Available 1 Seal Kit
8 70000333 2 DIN Connector (Gray)
9 70000332 2 DIN Connector (Black)

3121302 LIFTLUX 153-22 31



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. HAND PUMP ASSEMBLY

3121302

LIFTLUX 153-22

32



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 Not Available 1 Plug

103 Not Available 1 Plug

104 Not Available 1 Body

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 Not Available 1 Body

202 70000529 3 Ball

203 70000530 8 Ring

204 Not Available 2 Bolt M8 x 8mm

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 Not Available 1 Plug

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 Not Available 1 Nut, M10

213 70000537 1 Seal

214 Not Available 1 Setscrew

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121302 LIFTLUX 153-22 33



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. MAIN TERMINAL BOX

N

QRIRT AT ARIRD /
DRIDDVT AT ARSI

QRIRVT AT ARNIRND

QRPN AT IRNIRND!

34 LIFTLUX 153-22 3121302



SECTION 2 - GROUND CONTROLS

FIGURE 2-5. MAIN TERMINAL BOX

ITEM PART NUMBER QTY DESCRIPTION REV
Ref MAIN TERMINAL BOX
E000499 Ref Main Terminal Box (Prior to SN 1200004503)
E900002 Ref Main Terminal Box (SN 1200004503 through 1200015676) 1

1 E000407 1 Alarm

2 E000189 1 Card, Pump Delay

3 E000214 1 Card, Nivolux Control

4 E000218 1 Card, Complex Control

5 E000375 1 Housing, Control Box

6 E000419 5 LED, Red

7 E000457 1 Relay

8 E001206 1 Sensor, Level

9 E001375 1 Relay

10 E001376 1 Base, Relay

11 E007404 1 Card, Trigger Control

12 E700100 1 Module, Load Sensing

13 E900057 1 Decal, Cover

14 E900059 2 Rail, DIN

15 E900060 1 Strip, Terminal

16 E000412 1 Switch, Deck Extend

17 E000436 1 Switch, Lift

18 E000378 1 Switch, Key

19 Ref Strain Relief, PG7 (Not Shown)

20 E000018 6 Strain Relief, PG9 (Not Shown)

21 E000015 9 Strain Relief, PG13.5 (Not Shown)

22 E000303 1 Strain Relief, PG16 (Not Shown)

22 E000292 1 Nut, Brass (For PG16 Strain Relief - Not Shown)

23 E000304 1 Strain Relief, PG21 (Not Shown)

24 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)

25 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)

26 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)

27 70000955 1 Connector (8 Pin for Complex Board - Not Shown)

28 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)

29 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

30 E900004 1 Harness, Frame (Not Shown)

3121302 LIFTLUX 153-22 35



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

36 LIFTLUX 153-22

3121302



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref ENGINE TRAY INSTALLATION
S15322L-161-00-0 Ref Engine Tray Installation (Prior to SN 1200003750) 0-C
H900002-161-00-0 Ref Engine Tray Installation (SN 1200003750 through 1200015676) 1-A
5 Ref Tank, Hydraulic Options:
5 1001091171 1 Tank, Hydraulic (was p/n HO00009) (Prior to SN 1200011761)
5 1001091171 1 Tank, Hydraulic (SN 1200011761 through 1200015676)
5A 0760810 10 Bolt, M8x20 (Prior to SN 1200011761)
5B 4831900 10 Lockwasher, M8 (Prior to SN 1200011761)
5C 3860605 1 Seal Only (Prior to SN 1200011761)
14 3291001 4 Nut, M10
15 0761012 4 Bolt Metric M10x25
16 4832000 4 Washer, M10
17 4832000 4 Lockwasher, M10
S15322L-166-04-0 Ref BRACKET INSTALLATION A
30 S200264 1 Bracket, Oil Filter
H000412 Ref FUEL TANK INSTALLATION C
50 H000412 1 Tank, Fuel (Mounted on Frame - Not Shown)
50 70000902 1 Cap, Fuel (Not Shown)
50 H000051 2 Strap, Fuel Tank (Not Shown)
SL15322D4WDSH Ref HYDRAULIC INSTALLATION
YDSCH
101 HO000527 1 Filter, Pressure
101 70000022 1 Element
102 HO00077 1 Valve, Directional Control
102 7017444 1 Call
102 7017414 1 Cartridge
102 2900708 1 Seal Kit
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
231 HO000013 1 Indicator, Hydraulic Level
240 HO000051 2 Strap, Fuel Tank (Not Shown)
249 H000241 1 Breather, Air
288 HO005783 1 Gasket, Air Breather Filter (Prior to SN 1200003750)

3121302 LIFTLUX 153-22 37



SECTION 2 - GROUND CONTROLS

FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION

3121302

LIFTLUX 153-22

38



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref ENGINE AND AIR CLEANER INSTALLATION
S15322L-161-00-0 Ref Engine and Air Cleaner Installation (Prior to SN 1200003750) 0-B
H900002-161-00-0 Ref Engine and Air Cleaner Installation (SN 1200003750 through 1-A
1200015676)
3 S200024 1 Pipe, Exhaust
10 Ref Engine Options (See Items 301-331 for Breakdown):
10 H000439 1 Engine (Prior to SN 1200003750)
10 H900002 1 Engine (SN 1200003750 through 1200015676)
11 0761227 4 Bolt, M12x100
12 4812100 4 Washer, M12
13 3291201 4 Nut, M12
15 0761012 3 Bolt, M10x25
16 4812000 3 Washer, M10
17 4832000 3 Lockwasher, M10
18 0700817 2 Bolt, M8x45
19 4811900 2 Washer, M8
20 4931900 2 Lockwasher, M8
21 3290801 2 Nut, M8
22 H004005 1 Air Cleaner Assembly
22 H005232 1 Filter, Primary (Outer)
22 70000054 1 Filter, Safety (Inner)
22 70000262 3 Clip, Flexible
23 H005236 1 Hose (Intake Pipe to Air Cleaner)
24 8005376 2 Clamp, 65mm Hose
25 70000262 7 Clamp, 70-90x13 Hose
26 H005241 1 Clamp, C50-70x13 Hose
27 H005237 2 Hose, 70 x 80 x 65mm Intake
28 H005238 2 Elbow, @ 70 - 90mm Intake Pipe
29 H005234 1 Tube, Rubber Intake
30 H005239 1 Pipe, 70 x 80 x 100mm Intake
32 70000052 1 Hose, 50-70mm Adapter
33 S005171 1 Tube, Flexible Exhaust
34 S005172 3 Clamp, Exhaust
S15322L-161-01-0 Ref ENGINE TRAY INSTALLATION 1-C
109 S200262 1 Tray, Engine
122 0761010 2 Bolt, M10x20
123 4832000 2 Lockwasher, M10
124 4032310 2 Bolt, M16x30
125 4812300 2 Washer, M16
126 S200268 1 Bracket, Air Cleaner
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
255 H000310 1 Pump C
255 70000938 1 Seal Kit, Front Pump
255 70000939 1 Seal Kit, Middle Pump
255 70000940 1 Seal Kit, Adapter
255 70000941 1 Seal Kit, Rear Pump
Ref ENGINE COMPONENTS
H000439 Ref Engine Components (Prior to SN 1200003750)
H900002 Ref Engine Components (SN 1200003750 through 1200015676)
301 7020455 1 Muffler (was p/n H0O04087)

3121302 LIFTLUX 153-22 39



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV

302 7020023 1 Filter, Fuel

303 70000059 1 Starter (Not Shown)

303 7026608 1 Solenoid, Starter

304 7016331 1 Filter, Ol

305 7027238 1 Pump, Fuel Supply

305 7020411 1 Seal, O-Ring

306 7020465 2 Cap, Filler

307 7020414 1 V-Belt (Not Shown)

308 7024579 1 Gear, Ring (Not Shown)

309 7027248 1 Dipstick

309 70000044 1 O-Ring, Dipstick

310 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)

310 70000061 1 Spring

310 70000060 1 Harness

310 7027249 1 O-Ring

311 7027239 1 Solenoid, Start (Threads into Side of Front Cover - Not Shown)

312 HO004080 1 Flange, Pump Mounting

313 70000050 1 Indicator, Clog

314 See Note 1 Centa-Coupling Assembly (was p/n H004089) (Note: Not
Available - Purchase Individual Parts)

314 1001093793 1 Flange, Coupling

314 1001093794 1 Hub, Coupling

315 70000055 1 Solenoid, Throttle Control

316 70000057 1 Generator (Not Shown)

316 70000058 1 Regulator (Not Shown)

317 70000922 3 Glow Plug (Not Shown)

317 7020492 3 Sealing Ring, Glow Plug (Not Shown)

318 70000056 1 Harness, Throttle Control Solenoid

319 7020168 1 Sender, Oil Temperature (Not Shown)

319 7020480 1 Seal (Not Shown)

320 7020443 1 Switch, Oil Pressure (Not Shown)

321 7020449 1 Gasket, Intake Manifold (Not Shown)

322 7020459 1 Thermostat (Not Shown)

323 7020495 1 Pump, Oil (Not Shown)

323 7020468 1 Seal, Oil Pump (Not Shown)

324 7020471 1 Gasket, Exhaust Manifold (Not Shown)

325 7027245 1 Filter, In-Line Fuel

326 7027246 AR Pump, Fuel Injection (Series A) (Not Shown)

326 7027608 AR Pump, Fuel Injection (Series B) (Not Shown)

326 7027609 AR Pump, Fuel Injection (Series C) (Not Shown)

326 7027610 AR Pump, Fuel Injection (Series D) (Not Shown)

327 70001660 1 Harness, Engine (Not Shown)

328 70001661 1 Harness, Air Filter (Not Shown)

329 70001662 1 Harness, Glow Plug and Relay (Not Shown)

330 70001136 1 Mount, Engine (Front Left)

330 70001137 1 Mount, Engine (Front Right)

331 70001138 2 Mount, Engine (Rear)

40 LIFTLUX 153-22 3121302






SECTION 2 - GROUND CONTROLS
FIGURE 2-8. HOODS INSTALLATION

6 ENGINE SIDE (SHOWN)
2 VALVE SIDE (NOT SHOWN)

NOTE: REPLACEMENT DECALS MUST BE
ORDERED SEPARATELY - See DECALS SECTION

for Breakdown

42

= 236

g

VALVE SIDE

4

)

LIFTLUX 153-22

—117

a | 120

121
122

3121302



SECTION 2 - GROUND CONTROLS

FIGURE 2-8. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
SL153-22-L- Ref HOODS INSTALLATION 1-A
150.00.0
1 S200260 1 Panel, RH Cabinet Top Filler
2 S200261 1 Hood, RH
3 S200255 1 Panel, LH Cabinet Top Filler
4 S200258 1 Cover, LH Cabinet Top
5 S000226 8 Spacer
6 S200259 1 Hood, LH
7 S001676 2 Handle
8 S000246 4 Spring, Gas
9 S900008 4 Bolt, Special
10 S900007 4 Pin
11 S000056 4 Strap, Hood
SL110-20.161.02.0 Ref FAN SHROUD INSTALLATION 2-A
109 S200270 1 Shroud, Fan
110 S200272 1 Cover, Access
117 S200271 1 Screen, Safety
118 0760606 4 Bolt, M6x12
119 4811700 4 Washer, M6
120 0760814 11 Bolt, M8x30
121 3290801 10 Nut, M8
122 4811900 20 Washer, M8
S15322L-161-00-0 Ref ENGINE INSTALLATION 0-B
204 S900005 1 Pipe, Air Intake
231 70000051 1 Cap, Intake Pipe
235 0760812 4 Bolt, M8x25
236 3290801 4 Nut, M8
237 4811900 4 Washer, M8

3121302 LIFTLUX 153-22 43






SECTION 3 - SCISSOR ARMS

SECTION 3 - SCISSOR ARMS

3121302 LIFTLUX 153-22 45



SECTION 3 - SCISSOR ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

46 LIFTLUX 153-22

3121302



3121302

® o
D

N

D
/ i o
g \‘\. \ \21
c SRR

N
/ . 9
. Q\@} ®®@®\ 22

QU
S

28
10
20

SN

332

30
oL/
@i‘\ 31

LIFTLUX 153-22

SECTION 3 - SCISSOR ARMS

47



SECTION 3 - SCISSOR ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
S15322L-200-00-0 SCISSOR ARMS ASSEMBLY 1

py)
o8

10 $001802 6 Bearing, Thrust

11 S001491 2 Bearing, Thrust

12 S000124 2 Bearing, Thrust

13 $001803 6 Bearing, Thrust

14 $S001804 4 Bearing, Thrust

15 $S001805 6 Bearing, Thrust

16 S001806 3 Nut, KM 15

17 $001807 3 Washer, MB 15 Retaining

18 S001241 1 Nut, KM 20

19 $S001238 1 Washer, MB 20 Retaining

20 S001240 1 Nut, KM 16

21 S000234 1 Washer, MB 16 Retaining

22 S001808 3 Nut, KM 14

23 S001809 3 Washer, MB 14 Retaining

24 S000191 2 Nut, KM 12

25 S000233 2 Washer, MB 12 Retaining

26 S000192 3 Nut, KM 10

27 S000193 3 Washer, MB 10 Retaining

28 S001810 18 Bushing

29 S001496 6 Bushing

30 S000118 4 Bushing

31 S000182 2 Bushing

32 S000120 18 Bushing

33 S000083 12 Bushing

34 S000178 18 Bushing

41 S000141 26 Fitting, Grease
S15322L-210-00-0 Ref INNER SCISSOR ARMS 1-A

123 S000014 Retainer, Cable

9
124 S200151 1 Beam, #1 Scissor Center
125 S200154 1 Beam, #2 Scissor Center
126 S200157 1 Beam, #3 Scissor Center
127 S200160 1 Beam, #4 Scissor Center
128 S200163 1 Beam, #5 Scissor Center
S153221.-220-00-0 Ref OUTER SCISSOR ARMS 2-B

225 S200153 1 Beam, #1 Left Scissor
226 S200152 1 Beam, #1 Right Scissor
227 S200156 1 Beam, #2 Left Scissor
228 S200155 1 Beam, #2 Right Scissor
229 S200159 1 Beam, #3 Left Scissor
230 S200158 1 Beam, #3 Right Scissor
231 S200162 1 Beam, #4 Left Scissor
232 S200161 1 Beam, #4 Right Scissor
233 S200165 1 Beam, #5 Left Scissor
234 S200164 1 Beam, #5 Right Scissor
S153221.-230-00-0 Ref SCISSOR ARM PINS B
309 S200175 1 Retainer, Prop Arm
323 4031909 4 Bolt, M8x25
324 4811900 4 Washer, M8
325 S007111 3 Pin, 85 mm

48 LIFTLUX 153-22 3121302



SECTION 3 - SCISSOR ARMS

ITEM PART NUMBER QTY DESCRIPTION REV

326 S007112 1 Pin, 110 mm

327 S007114 1 Pin, 90 mm

328 S007113 3 Pin, 80 mm

329 S007115 2 Pin, 70 mm

330 S007119 3 Pin, 60 mm

331 S200171 1 Washer + Fixing Pin

332 S200170 1 Washer + Fixing Pin

333 S200166 3 Washer + Fixing Pin

334 S200168 3 Washer + Fixing Pin

335 S200167 2 Washer + Fixing Pin

336 S200169 3 Washer + Fixing Pin
S15322L-240-00-1 Ref SCISSOR ARMS TO FRAME INSTALLATION 1-B

403 S007029 1 Pin, 70 mm

407 S004034 2 Block, Wear

408 S200176 2 Spacer

409 0701628 2 Bolt, M16x110

410 4812300 4 Washer, M16

411 3291601 2 Nut, M16

412 S000141 7 Fitting, Grease

413 0762015 2 Bolt, M20x35

414 4812500 2 Washer, M20

416 4032111 1 Bolt, M12x35

417 4812100 1 Washer, M12

418 S007026 1 Pin, 85 mm

419 S007027 1 Pin, 85 mm

420 S007028 1 Pin, 85 mm
S15322L-240-01-0 Ref SCISSOR ARMS TO PLATFORM INSTALLATION 1

501 S007030 1 Pin, 60 mm

502 S007031 1 Pin, 60 mm

505 S200174 2 Pad, Wear

509 S000140 2 Bushing

510 S000227 2 Bushing

511 S000141 4 Fitting, Grease

512 0701229 2 Bolt, M12x120

513 4812100 2 Washer, M12

514 2391204 2 Nut, M12

515 0761012 2 Bolt, M10x25

516 4812000 4 Washer, M10

517 4032009 8 Bolt, M10x25

518 3291005 8 Nut, M10

519 4812000 8 Washer, M10

520 S200173 2 Slide, Platform

521 S007033 2 Pin, 35 mm
S15322L-250-00-0 Ref SAFETY PROP ASSEMBLY 1

601 S200172 1 Prop, Safety

604 S001594 1 Bumper, Rubber

606 4811900 1 Washer, M8

607 3290805 1 Nut, M8

608 0760812 1 Bolt, M8x25
S15322L-260-00-0 Ref LIMIT SWITCH CAMS INSTALLATION A

701 S900019 1 Panel, Limit Switch Mounting

3121302 LIFTLUX 153-22 49



SECTION 3 - SCISSOR ARMS

50

ITEM PART NUMBER QTY DESCRIPTION REV
704 S200134 4 Cam
705 3371708 2 Roll Pin
706 0761216 2 Bolt, M12x40
707 4812100 2 Washer, M12
708 3291205 2 Nut, M12
709 0761014 8 Bolt, M10x30
710 4812000 8 Washer, M10
711 4832000 8 Lockwasher, M10
Ref ELECTRICAL COMPONENTS

E000499 Ref Electrical Components (Prior to SN 1200004503)

E900002 Ref Electrical Components (SN 1200004503 through 1200015676) 1
810 E000376 4 Switch, Limit
811 E000269 4 Connector, Strain Relief

LIFTLUX 153-22

3121302






SECTION 3 - SCISSOR ARMS
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

0002004 %0
g 1‘3{?‘3{3“5{?
""'l""z"'z'"l

0080045 219,200,

L
""lz"lz'lr

77 4;:' "
- il """' L7
N "’ 'l’ {7 o
LR AL AL 00,290,
"’l'l""" 000,200, 204 "' %
14 U 100200025
' "if g e il 2
LKL 7
R
D00.29,
9,

7% ‘l;,‘z'zl) Yl

\)

52 LIFTLUX 153-22

3121302



SECTION 3 - SCISSOR ARMS
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
S153221.-170-00-0 Ref SCISSOR PROTECTION INSTALLATION 1-A

1 $200256 2 Tube, Long Arm Guard

2 S900153 2 Tube, Short Arm Guard

5 $900012 4 Column, Upper

6 S900011 4 Column, Lower

12 S900009 4 Tube, Long Round

13 S900010 4 Tube, Short Round

14 S005042 8 Spring Rod (Cut To Length)

18 S001833 2 Screen, Long

19 S001834 2 Screen, Short

20 4240032 50 Tie, Cable (Not Shown)

21 0760810 16 Bolt, M8x20

22 3290805 16 Nut, M8

23 0761015 4 Bolt, M10x35

24 3291005 4 Nut, M10

25 S001596 4 Spring, Compression

26 0761010 20 Bolt, M10x20

27 4832000 20 Lockwasher, M10

3121302

LIFTLUX 153-22

53






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121302 LIFTLUX 153-22 55



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

56 LIFTLUX 153-22 3121302



SECTION 4 - PLATFORM

| &R
27\

Y%

3121302 LIFTLUX 153-22 57



SECTION 4 - PLATFORM

58

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
S15322L-300-00-1 Ref PLATFORM ASSEMBLY
5 $900017 2 Spacer, Tube
6 $900016 4 Spacer, Tube
7 Ref Extension Cylinder Assembly Options: (see CYLINDER SECTION
for Breakdown)
7 H000612 1 Extension Cylinder Assembly (Prior to SN 1200009745)
7 H900013 1 Extension Cylinder Assembly (SN 1200009745 through
1200015676)
8 S900015 1 Block, Coupling
9 S900155 2 Roller, Supporting
10 Ref Door Roller Options:
10 S000031 1 Door Roller (Prior to SN 1200004503)
10 S900154 1 Door Roller (SN 1200004503 through 1200015676)
11 S005049 4 Roller
12 S200223 8 Pin, Link
14 0760614 4 Bolt, M6x30
15 0700619 2 Bolt, M6x55
16 0700818 2 Bolt, M8x50
17 0761014 4 Bolt, M10x30
18 0701022 8 Bolt, M10x70
19 0701224 14 Bolt, M12x80
23 3290605 6 Nut, M6
24 3290805 8 Nut, M8
25 3291005 12 Nut, M10
26 3291205 14 Nut, M12
27 3291605 1 Nut, M16
28 4811700 12 Washer, M6
29 4811900 16 Washer, M8
30 4812000 24 Washer, M10
31 4812100 28 Washer, M12
33 S000055 2 Bumper
34 S000030 1 Closer, Gate
35 S001443 36 Chain
36 S000510 4 Pin, 4mm Cotter
37 S000145 20 Pin, 3mm Cotter
38 S000069 4 Thrustwasher
39 S003950 4 Ring, Snap
40 S000141 4 Fitting, Grease
41 S001445 126 Screw, Deck Floor
42 S000237 2 Hinge
S153221.-310-00-1 Ref MAIN PLATFORM DECK INSTALLATION A
119 S200226 1 Plate, Extension Cylinder Mounting
137 S200218 2 Channel, Safety
138 S200202 1 Weldment, Main Platform
139 S200232 1 Compartment, Connector
S153221.-311-00-0 Ref MAIN PLATFORM RAILING INSTALLATION
219 S200224 1 Gate
224 S200212 2 Kick Plate, Side
230 S200219 1 Kick Plate, RF
231 S200220 1 Kick Plate, LF
LIFTLUX 153-22 3121302



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
232 S200221 1 Rail, RF
233 S200238 1 Latch, Gate
234 S000228 2 Hinge
237 S200222 1 Rail, LF
238 S200215 1 Rail, RH
239 S200214 1 Rail, LH
240 S200217 1 Kick Plate, RH Bolted
241 S200216 1 Kick Plate, LH Bolted

S153221.-311-28-0 Ref MAIN PLATFORM RAILING LINK INSTALLATION
303 S200233 2 Link
304 S200223 4 Pin, Link
306 0761014 2 Bolt, M10x30
307 3291005 2 Nut, M10
308 4812000 4 Washer, M10

S15322L.-320-00-0 Ref EXTENSION PLATFORM DECK INSTALLATION
408 S200203 1 Weldment, Extension Platform

S153221.-321-00-0 Ref EXTENSION PLATFORM RAILING INSTALLATION
509 S200229 1 Rail, Rear
510 S200227 1 Rail, LH
513 S200233 2 Link
514 S200228 1 Rail, RH

S153221.-321-13-0 Ref EXTENSION PLATFORM RAILING LINK INSTALLATION
603 S200233 2 Link
604 S200223 4 Pin, Link
606 0761014 2 Bolt, M10x30
607 3291005 2 Nut, M10
608 4812000 4 Washer, M10

S015312-321-25-0 Ref EXTENSION PLATFORM GUIDE ROLLER INSTALLATION
701 S200231 2 Roller
702 S200230 2 Pin
705 3291605 2 Nut, M16
706 4812300 2 Washer, M16
707 3760499 2 Ring, Snap

0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
890 S000030 1 Closer, Door
921 S900022 1 Plate, Main Platform Middle Floor
922 S900023 1 Plate, Main Platform Front Floor
923 S900024 1 Plate, Main Platform Rear Floor
924 S900025 1 Plate, Extension Platform Floor (1910mm x 1470mm)
925 S900026 1 Plate, Extension Platform Floor (1910mm x 1480mm)
926 S900027 1 Door, Connector Compartment
X15322L Ref MISCELLANEOUS PARTS LIST COMPONENTS

1008 S001677 36 Ring

3121302 LIFTLUX 153-22 59



SECTION 4 - PLATFORM

FIGURE 4-2. CONSOLE PANEL PARTS

3121302

LIFTLUX 153-22

60



SECTION 4 - PLATFORM

FIGURE 4-2. CONSOLE PANEL PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1 E000377 1 Switch, Emergency Stop (Momentary-Off-Type)
2 E000412 1 Switch, Push Button
3 E000511 1 Switch, Engine On/Off
4 E000051 1 Joystick
5 E000435 1 Switch, 3 Step (Slow/Fast/Diff)
6 E000412 1 Switch, Push Button
7 E000435 1 Switch, 3 Step (Drive/Lift/Extend)
8 E000436 1 Switch, Steering
9 E000419 4 LED, Red
10 E000420 1 LED, Red Flashing
11 E001328 1 Housing, Control Box (was p/n E001185)
12 E001190 1 Lid, Control Box
13 Not Available 1 Cable Assy, Control
13A E000083 AR Cable (25 Wires)
13B E000103 1 Connector Housing, Male 24-Pin
13C E000482 1 Connector Insert, Male 24-Pin
14 E000304 1 Plug, PG 21
15 S000009 1 Bracket, Console Panel
16 2560141 2 Screw, Thumb (SN 1200004227 through 1200015676)
17 0181847 2 Clamp, Console Bracket (SN 1200004227 through 1200015676)
18 E000432 1 Nut, Brass
19 1001109990 6 Screw M3 x 30mm
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
108 E000083 AR Cable (25 Wires)
126 E000432 1 Nut, Brass
189 S000009 1 Bracket, Console Panel
227 0181847 2 Clamp, Console Bracket (SN 1200004227 through 1200015676)
228 2560141 2 Screw, Thumb (SN 1200004227 through 1200015676)

3121302 LIFTLUX 153-22 61






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121302 LIFTLUX 153-22 63



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER ASSEMBLY

N
|

%&Q% e AN S

64 LIFTLUX 153-22 3121302



SECTION 5 - CYLINDER

FIGURE 5-1. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000684 Ref LIFT CYLINDER ASSEMBLY
1 S200426 1 Barrel Weldment
4 $200185 1 Head
5 S200184 1 Piston
7 $200182 1 Rod Weldment
11 70000185 1 Collar, Throttle (see note)
12 70000186 1 Screw, Throttle (see note)
13 70000187 1 Ring, Throttle (see note)
14 Not Available 1 Ring, Snap
15 H003090 1 Seal, Rod
16 H003113 1 O-Ring
17 70000188 2 O-Ring
19 H003109 1 O-Ring
20 H003084 1 Wiper
21 S001810 4 Bushing
22 H000530 1 Seal Set, Piston
27 H005243 1 Valve, Load Retaining
27A H000071 2 Valve, Holding
27A Ref Coil Options:
27A 7012986 AR Hydraforce Version
27A Not Available Oil Controls SPA Version
27A Ref Seal Kit Options:
27A 7012998 AR Hydraforce Version
27A Not Available Oil Controls SPA Version
28 H005244 1 Block, Check Valve
28 H000271 1 Piston
28 Ref Holding Valve Options:
28 H000270 1 Holding Valve (Prior to SN 1200009742)
28 7012967 1 Seal Kit
28 7012955 1 Holding Valve (SN 1200009742 through 1200015676)
28 7012998 1 Seal Kit
28A 70000189 1 O-Ring
30 S200910 1 Setscrew
31 4031713 4 Screw
32 4031912 4 Screw
0010653 Ref FINAL ASSEMBLY LIST COMPONENTS 16
33 H705721 1 Block, Hydraulic
34 H705722 2 Sensor, Pressure
35 H705723 2 Harness, Pressure Sensor (Not Shown)
36 H705724 2 Cap, Pressure Sensor (Not Shown)
38 H005243 1 Valve, Load Retaining
38A HO00071 2 Valve, Holding
38A Ref Coil Options:
38A 7012986 AR Hydraforce Version
38A Not Available Oil Controls SPA Version
38A Ref Seal Kit Options:
38A 7012998 AR Hydraforce Version
38A Not Available Oil Controls SPA Version
39 H005244 1 Block, Check Valve
39 H000271 1 Piston

3121302 LIFTLUX 153-22 65



SECTION 5 - CYLINDER

66

ITEM PART NUMBER QTY DESCRIPTION REV
39 Ref Holding Valve Options:
39 H000270 1 Holding Valve (Prior to SN 1200009742)
39 7012967 1 Seal Kit
39 7012955 1 Holding Valve (SN 1200009742 through 1200015676)
39 7012998 1 Seal Kit
39A 70000189 1 O-Ring
Ref Notes:
Ref No seal kit available. Purchase individual seals. S200298
Throttle Kit no longer available. Order individual pieces.
LIFTLUX 153-22 3121302






SECTION 5 - CYLINDER
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009745)

15

|

©

C
s

Qv

68 LIFTLUX 153-22 3121302



SECTION 5 - CYLINDER
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009745)

ITEM PART NUMBER QTY DESCRIPTION REV
H000299 Ref STEERING CYLINDER ASSEMBLY
3 $200188 1 Barrel Weldment
4 $200189 1 Piston
5 $200437 1 Head
9 $200187 1 Rod Weldment
10 HO003064 1 Wiper
11 H003066 1 Seal, Rod
12 H003080 1 O-Ring
13 H003075 1 O-Ring
14 H003068 1 Seal, Piston
15 S000263 2 Bushing
16 Not Available 1 Setscrew
Ref Note: No seal kit available. Purchase individual seals.

3121302 LIFTLUX 153-22 69



SECTION 5 - CYLINDER

FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

B

@

—

b

/

[

/&\ .VV\1

) _

"5
5&%

3121302

LIFTLUX 153-22

70



SECTION 5 - CYLINDER

FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

ITEM PART NUMBER QTY DESCRIPTION REV
H900007 Ref STEERING CYLINDER ASSEMBLY C
1 70000763 1 Barrel
2 70000762 1 Rod
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 70000752 1 Spacer
10 Not Available 1 Setscrew
11 Item 20 1 Seal, Piston
12 Item 20 1 Seal, Head
13 Item 20 1 Seal, Rod
14 Item 20 1 Wiper
15 Item 20 1 O-Ring
20 70000755 1 Seal Kit (Includes Items 11-15)

3121302 LIFTLUX 153-22 71



SECTION 5 - CYLINDER
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (Prior to SN 1200009745)

G

3121302

LIFTLUX 153-22

72



SECTION 5 - CYLINDER

FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (Prior to SN 1200009745)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H000688 Ref Right Front, Left Rear
HO000689 Ref Left Front, Right Rear
4 S200307 1 Head
5 S200308 1 Piston
9 S$200305 1 Rod Weldment (with Ground Pad)
10 Ref Barrel Weldment Options:

10 70000203 1 H000688 Cylinder
10 S200306 1 H000689 Cylinder
11 S$200309 1 Flange, Mounting
14 H003082 1 Wiper
15 H003088 1 Seal, Rod
16 H003094 1 Seal, Piston
17 H003103 1 Ring, Wear
18 H003106 1 O-Ring
19 H003108 1 O-Ring
21 70000204 1 Gasket, Cover Plate
22 Not Available 1 Setscrew

Ref Note: No seal kit available. Purchase individual seals.

3121302 LIFTLUX 153-22 73



SECTION 5 - CYLINDER
FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

74 LIFTLUX 153-22 3121302



SECTION 5 - CYLINDER

FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H900016 Ref Right Front, Left Rear C
H900017 Ref Left Front, Right Rear C
1 Ref Barrel Options:
1 70000775 1 H900016 Cylinder
1 70000776 1 H900017 Cylinder
2 70000774 1 Rod
4 70000764 1 Piston
5 70000765 1 Head
7 70000766 1 Plate, Mounting
9 Item 30 1 Seal, Piston
10 Not Available 1 Setscrew
12 70000767 1 Spacer
14 Item 30 1 Seal, Head
15 Item 30 1 Ring, Backup
16 Item 30 1 Seal, Rod
17 Iltem 30 1 O-Ring
18 Item 30 1 Wiper
19 70000768 1 Ring, Snap
20 Item 30 1 O-Ring
24 Item 30 1 O-Ring
26 70000700 1 O-Ring
30 70000771 1 Seal Kit (Includes Items 9, 14-18, 20 & 24)

3121302 LIFTLUX 153-22 75



SECTION 5 - CYLINDER
FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (Prior to SN 1200009745)

>
| \g

-
Sl

((@/

(@ P

76 LIFTLUX 153-22 3121302



SECTION 5 - CYLINDER

FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (Prior to SN 1200009745)

ITEM PART NUMBER QTY DESCRIPTION REV
H000612 Ref EXTENSION CYLINDER ASSY
1 S200204 1 Rod
2 $200205 1 Barrel Weldment
4 S$201656 1 Piston
5 $200208 1 Head (Was P/N S200207)
11 H003063 1 Wiper
12 H003065 1 Seal, Rod
13 H003074 1 O-Ring
14 H003078 1 O-Ring
15 H003069 1 Seal, Piston
16 H003070 1 Ring, Wear
Ref Note: No seal kit available. Purchase individual seals.

3121302 LIFTLUX 153-22 77



SECTION 5 - CYLINDER
FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

@/
D)
N
)

O

5

s

A
n

78 LIFTLUX 153-22 3121302



SECTION 5 - CYLINDER
FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

ITEM PART NUMBER QTY DESCRIPTION REV
H900013 Ref EXTENSION CYLINDER ASSEMBLY B
1 70000761 1 Barrel
2 70000760 1 Rod
4 70000707 1 Head
5 70000708 1 Piston
9 Item 20 1 O-Ring
10 Item 20 1 Wiper
11 Item 20 1 O-Ring
12 Item 20 1 Seal, Rod
13 Item 20 1 Seal, Head
14 70000759 1 Spacer
15 Not Available 1 Setscrew
16 Item 20 1 Seal, Piston
20 70000713 1 Seal Kit (Includes Items 9-13 & 16)

3121302 LIFTLUX 153-22 79






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121302 LIFTLUX 153-22 81



82

SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM

LEVELING ENGINE & PUMP
CYLINDER ASSEMBLY

FILTER

MAIN VALVE

CYLINDER

(J,Ji 8 cv! clJi 3

LIFTLUX 153-22

3121302



SECTION 6 - HYDRAULIC

DIRECTIONAL
CONTROL

LEVELING

CYLINDER __ m
HYDRAULIC ot ey
TANK 4
s
q
12 )
=,
=t
=
5&52
STEER
CYLINDER
512
S il
243 =
17 & ]
243 ~
-
2459 1
us =
PRESSURE DISTRIBUTION
MANIFOLD
107 197 107
% -
5
=

3121302 LIFTLUX 153-22 83



SECTION 6 - HYDRAULIC

84

FIGURE 6-1. HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
RP-SL153- HYDRAULIC DIAGRAM B
22DAWDS-A-1-1

5 H000015 1 Valve, NW 15 Ball

8 HO00359 2 Valve, KH 18-PL 2/2 Directional Ball

9 HO000018 1 Valve, Lowering Speed Adjustment Throttle

12 H000351 4 Valve, RHD-8PL Check

18 H000115 1 Valve, 15-PL Check

26 HO00536 2 Switch, Pressure

27 H000147 1 Valve, Solenoid

27 7017410 1 Cartridge

27 7012998 1 Seal Kit - 7017410 Valve

27 7012986 1 Coil

27 70001938 1 O-Ring (Between Valve and Pump)

28 HO000524 1 Valve, DRV 12G1/2in 350bar Throttle Check

30 H000344 5 Valve, KH 10-PL 2/2 Directional Ball

31 HO000339 3 Valve, RHD 18-PL Check

32 HO000312 2 Valve, RHD 10-PL Check

36 H000279 1 Valve, Low-Pressure Ball

H001091 1 HYDRAULIC FITTING KIT 7

104 2142706 4 Connector, 8-1/4-10-19-L BSPP Male

105 2142707 4 Connector, 8-3/8-11.5-22-L BSPP Male

106 2142743 2 Connector, 8-1/2-12-27-L BSPP Male

107 2142708 11 Connector, 10-1/4-11-19-L BSPP Male

108 2142709 AR Connector, 10-3/8-12.5-22-L BSPP Male

109 2142710 2 Connector, 10-1/2-13-27-L BSPP Male

111 2142711 1 Connector, 12-1/4-12-19-L BSPP Male

112 2142712 1 Connector, 12-3/8-12.5-22-L BSPP Male

115 2142714 AR Connector, 15-3/8-13.5-24-L BSPP Male

116 2142715 16 Connector, 15-1/2-14-27-L BSPP Male

117 2142751 1 Connector, 15-1/4-13-19 BSPP Male

118 2142716 AR Connector, 18-1/2-14.5-27-L BSPP Male

119 2142717 5 Connector, 18-3/4-14.5-32-L BSPP Male

120 2142752 2 Connector, 18LR1EDA3C (SPL) BSPP Male

123 2142719 4 Connector, 28-1-17.5-41 BSPP Male

130 Ref Fitting Options:

130 2140803 AR Fitting (Prior to SN 1200007526)

130 H000148 4 Fitting (SN 1200007526 to Present)

145 2142744 1 Connector, 28-3/4-17.5-41-L BSPP Male

153 2143403 3 Elbow, 10-16X1.5-15-29-14-L Swivel Nut

155 2143405 4 Elbow, 15-22X1.5-21-32.5-19-L Swivel Nut

156 2143406 5 Elbow, 18-26X1.5-23.5-35.5-24-L Swivel Nut
162 2142102 1 Tee, 8-8-14X1.5-14-27.5-12-L Swivel Nut Branch
172 2142202 1 Tee, 8-8-14X1.5-14-27.5-12-L Swivel Nut Run
173 2142203 9 Tee, 10-10-16X1.5-15-29-14-L Swivel Nut Run
174 2142204 1 Tee, 12-12-18X1.5-17-29.5-17-L Swivel Nut Run
175 2142205 1 Tee, 15-15-22X1.5-21-32.5-19-L Swivel Nut Run
176 2142206 11 Tee, 18-18-26X1.5-23.5-35.5-24-L Swivel Nut Run
178 2142208 1 Tee, 28-28-36X2-30.5-41.5-36-L Swivel Nut Run
182 2143602 1 Union, Flareless 8-14X1.5-14X1.5-32 L Swivel
183 2143603 7 Union, Flareless 10-16X1.5-16X1.5-33 L Swivel

LIFTLUX 153-22 3121302



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

185 2143605 2 Union, Flareless 15-22X1.5-22X1.5-38 L Swivel

186 2143606 8 Union, Flareless 18-26X1.5-26X1.5-36 L Swivel

188 2143608 1 Union, Flareless 28-36X2-36X2-46 L Swivel

193 2141908 2 Tee, 10-10-10-15-14-14-L Union

196 2141911 1 Tee, 18-18-18-23.5-24-24-L Union

204 2142804 1 Connector, 12-18X1.5-3/8-34-22-L BSPP Swivel

217 2143507 1 Reducer, 12-10-18X1.5-26 L Swivel Tube End

223 2143513 2 Reducer, 18-8-26X1.5-28 L Swivel Tube End

224 2143514 1 Reducer, 18-10-26X1.5-29 L Swivel Tube End

226 2143516 4 Reducer, 18-15-26X1.5-30 L Swivel Tube End

235 2143525 1 Reducer, 28-10-36X2-35 L Swivel Tube End

243 2141503 4 Union, 10-10-16X1.5-10-28-22-22 L Bulkhead

245 2141505 4 Union, 15-15-22X1.5-12-31-27-30 L Bulkhead

272 2143705 1 Connection, BFW 18-PL/LK 40 Hydraulic Flange

274 2143707 1 Connection, BFW 28-PL/LK 40 Hydraulic Flange

279 2143703 1 Connection, BFW 15-PL/LK 35 Hydraulic Flange

280 2143717 1 Connection, BFW 18-L/LK 35A3C (SPL) Hydraulic Flange

296 Ref Fitting Options:

296 2142503 2 Fitting (Prior to SN 1200007526)

296 2144105 2 Fitting (SN 1200007526 to Present)

301 Ref Fitting Options:

301 2142512 1 Cap With Nut M16 SMK 20-R1/4-PC (Prior to SN 1200004133)

301 2221222 1 Fitting, Diagnostic Test Port (SN 1200004133 to Present)

311 2143803 1 Plug, Blanking

313 2143807 3 Plug, Blanking

320 2221214 1 Plug With Sealing Ring, 3/4in Magnetic Oil Drain
H001093 HYDRAULIC FITTING KIT 2

104 2142706 1 Connector, 8-1/4-10-19-L BSPP Male

112 2142712 4 Connector, 12-3/8-12.5-22-L BSPP Male

113 2142713 21 Connector, 12-1/2-13-27-L BSPP Male

152 2143402 1 Elbow, 8-14X1.5-14-27.5-12-L Swivel Nut

172 2142202 1 Tee, 8-8-14X1.5-14-27.5-12-L Swivel Nut Run

182 2143602 1 Union, Flareless 8-14X1.5-14X1.5-32 L Swivel

313 2143807 8 Plug, Blanking
HO001090 HYDRAULIC HOSE KIT 2

500 2754366 1 2 SN 06 DKOL 90 DKOL 90 (180grd) -3800

501 2754362 1 2 SN 06 DKOL -DKOL - 30000

502 2754365 1 2 SN 06 DKOL 90 DKOL - 28500

503 2754361 1 2 SN 06 DKOL DKOL - 1000

504 2754364 1 2 SN 06 DKOL 90 DKOL - 500

505 2754363 1 2 SN 06 DKOL 90 DKOL - 520

512 2754366 1 2 SN 06 DKOL 90 DKOL 90 (180grd) -3800

550 2754370 4 2 SN 08 DKOL 90 DKOL - 1250

551 2754377 1 2 SN 08 DKOL 90 DKOL 90 (180grd) -3200

552 2754368 2 2 SN 08 DKOL DKOL - 2400

553 2754375 1 2 SN 08 DKOL 90 DKOL 90 (180grd) -1700

554 2754371 1 2 SN 08 DKOL 90 DKOL - 2000

555 2754367 1 2 SN 08 DKOL DKOL - 520

556 2754376 1 2 SN 08 DKOL 90 DKOL 90 (180grd) -2200

557 2754372 1 2 SN 08 DKOL 90 DKOL - 2200

558 2754378 1 2 SN 08 DKOL 90 DKOL 90 (180grd) -3300

3121302 LIFTLUX 153-22 85



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
559 2754373 2 2 SN 08 DKOL 90 DKOL -3100
560 2754369 4 2 SN 08 DKOL 90 DKOL -900
561 2754374 1 2 SN 08 DKOL 90 DKOL 90 (180grd) -520
594 2754354 1 1 SN 08 DKOL 90 DKOL 90 (180grd) -1000
595 2754350 1 1 SN 08 DKOL 90 DKOL -1200
596 2754352 1 1 SN 08 DKOL 90 DKOL -3000
597 2754353 1 1 SN 08 DKOL 90 DKOL -3800
598 2754351 1 1 SN 08 DKOL 90 DKOL -2400
649 2754355 1 1 SN 10 DKOL 90 DKOL 90 (180grd) -2400
650 2754381 4 2 SN 12 DKOL 90 DKOL -1250
651 2754380 1 2 SN 12 DKOL DKOL -2000
652 2754380 1 2 SN 12 DKOL DKOL -2000
653 2754379 1 2 SN 12 DKOL DKOL -1700
654 2754379 1 2 SN 12 DKOL DKOL -1700
655 2754382 1 2 SN 12 DKOL 90 DKOL -3200
656 2754382 1 2 SN 12 DKOL 90 DKOL -3200
657 2754382 1 2 SN 12 DKOL 90 DKOL -3200
658 2754382 1 2 SN 12 DKOL 90 DKOL -3200
659 2754383 1 2 SN 12 DKOL 90 DKOL 90 (180grd) -650
698 2754357 1 1 SN 12 DKOL 90 DKOL 90 (180grd) -700
699 2754356 1 1 SN 12 DKOL 90 DKOL -600
700 2754386 1 2 SN 16 DKOL 45 DKOL 90 (180grd) -3000
701 2754389 1 2 SN 16 DKOL 90 DKOL 90 (180grd) -2500
702 2754388 2 2 SN 16 DKOL 90 DKOL -560
703 2754391 1 2 SN 16 DKOL 90 DKOL 90 (180grd) -620
705 2754385 1 2 SN 16 DKOL DKOL 90 (180grd) -800
706 2754388 1 2 SN 16 DKOL 90 DKOL -800
707 2754390 1 2 SN 16 DKOL 90 DKOL 90 (180grd) -560
708 2754384 1 2 SN 16 DKOL DKOL -770
709 2754397 1 2 SN 16 DKOL 90 DKOL -770
710 2754397 1 2 SN 16 DKOL 90 DKOL -770
729 2754358 1 1 SN 16 DKOL 90 DKOL -670
778 2754360 1 1 SN 25 DKOL 90 DKOL 90 (180grd) -3500
779 2754359 1 1 SN 25 DKOL 90 DKOL 90 (180grd) -900
H001092 Ref HYDRAULIC HOSE KIT 2

600 2754394 2 2 SN 10 DKOL -90 DKOL -5200
601 2754394 2 2 SN 10 DKOL -90 DKOL -5200
602 2754393 2 2 SN 10 DKOL -90 DKOL -4500
603 2754393 2 2 SN 10 DKOL -90 DKOL -4500
604 2754392 4 2 SN 10 DKOL 90 DKOL -900

86 LIFTLUX 153-22 3121302



SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121302 LIFTLUX 153-22 87



FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

3121302

_ | :abed a Ay
¥C-€021S / ¢¢-€S LS I18s8ld |aued |osuod (0°ZN) Hnaag-xs|dwo)d x:l_.._ll _I_
vZoum |
m~2_>>“
!
|
e e e e e e e T e
I A R R (N AN S e b ] = SN I (N (R (R IR I N SR |
[ LINYXL n{(vvm mt('um 0ZNPX| (¥4 4% Sv% c\(vvm r.((vgm Xl  OINPXL wt(vvm N((ﬂxn :\vim nt(va Ny nQQXA aNPX 120424 SQXW INPX 1
4 - I - _J—- - J_- _J—- _— = - L - J_- 0 ] _T— N (R (Y (R S A (R S R |
13)00S  I1gY0 SHOSSIOS
-
2 m .
% g 3 s B | z 2
= = a - 5 |m 2 3 o 2 3 2
TR e 3 e B [ g B [ : = = |3 53 & 8 : :
1 xn\\W\ HER JW\W\ M\ \m\\w\\m\\m\ T - N ‘w\lm‘\m‘\ 5 2
N\evmv LINPXU BINY BINY. om\(vum —Q(vjwsgm w\(vvm m—s(vvm X/ er\(vvm SINPX N_.\(vvm (4% 42 n:(va N\<3m m\(vxm BNPX PNPX ENPX INPX 1
LooJeewx T (T o J_[ L - J_ o ] o o o ] - J_- J_-_ L _ _ D
13400 13NVd TOYLINOD
.
_ _ R e vmkm\»,osm%‘i
= 4_|_
- 48 | __ i
Al S G O [
Y307 44Ia0 7 MOILSAOr | 14374 WHO41V1d
4010373 <o [§33LS = ¥010313S| cQ A
W

z

X

y ¥ Y i o s 5 5| i L 41w £ v i i R
zm O N e ) B e i - ‘M D
- O

—

- I I Lavis | A1ddns |
doLs

ayoTNIN0 a : : u s : !
Al & #1 AoNzowana s
ﬁwm fid 18VLS
= Aiddns

dOLs s

~
N
=

LIFTLUX 153-22

r | 4+ 1 H | o9 | 4 [ 3 1 g [ o | g | v

SECTION 7 - ELECTRICAL

88



SECTION 7 - ELECTRICAL

| Z :abed aAey
¥2-€021S / Z2-€511S 19821 ¢ X31dNOD (0°ZA) ¥naag-xadwo)
pieog }noJID
UOJJB)S [01JUOD JBMO] Ul |BUjWIB] = |X
89 J40¢ ES E 1% 39 25 Vs 45 35 VS ov ay ay JUIE DUHe av 3Iv/ace _M veE c—c oLU8E !
- (%3 n 3 3 1% - - ° o o %3 - o E = Q o h2 R
3 B2 R OE g g8 & F OE [ 2 |7 2 s B s 2
o) 4 -l W < | ° o n - [ g T = m m
2 & PR B OE B P e i
g o 2 S g = VENX
x 3 o =z
um\—xﬁa 9TLXG 62X LEIXGZEN BIiXl EEXGOVIXAS 2SI ZIX BV SHIXG LU MIXGEE/XZE X oL 8/hXgy EENX 5 | 9/EXy
leselqq
|
ELLL r::. E:. 2L V2T | 0Z/Lr

rs
[Ay]
181X
=
_
e m 5
2 £ 8 = 3 5 5
o
e & & B . B B g ER 5 5
g ° ° m m 2 |9 o - . = % » - by r |3 9
T = B 5 2 S 1212 E B I8 e |32 e o = $ E E % N
3 3 = z 3 Hw & |8 b 4 2 g 2 = 3 a z 2 2 B 5 2
s((VXLu erQXLum :<Qde 0ZNVPX A LZNPX, nsvvmv m?ﬂxﬁ% r)\VXq\ B/VY OLPX ASLIVPX, NE(QXO ?E(*XAW m((iXﬁu NP m,)\*XrW Q(Qvﬁ\ QZQXO m\(vxfiv E(S&v
ZNPX ZIPX — .
T T T T T s T [
T 13Y00S 318V0 SHOSSIOS
1
¥Z 8IM |
1
_
r 1 1 1 H 1 o9 1 4 1 3 T g [ o 1 g 1 v

89

LIFTLUX 153-22

3121302



SECTION 7 - ELECTRICAL

_ ¢ :abedq 843y
¥2-€021S / ¢2-€SL1S I8s8Ia (0'ZA) unang-xe|dwon XD l_|_|m _l_
- ANDILX anornx aNsIlLx aNo/ix,
ano
ssz \/104
= - - =
| wes Buiyr)
‘mm>_m> Buipjoy peo,
o 8E/LX =1 L_ PELX, YEILX
a9 / SAY SA+ SAM sA+ -
. ,@N\_.\mmw.\s‘ ST 4,
6/8r
sz
$ST >
1da Ha
_ T
.E_...&, v, I s
AONION3N3 S \ \\\\\ |/.i I
i HIMO1
4 &z g poNzONMANIS |
hm>._<> 14 OE/LX, A0
z
IHOIBH XV S T
ZENLX 2 821X
94 Samo W
XN10AIN
XMIOAIN L411 o3 H9 Lznx - = a7
2 BE/X 14n SEMod | ¥Z-€021S
9/8r ADN3IOW3IW3 Joj Kjuo .\wrm%,
{ IS ] e | 7
LENX
(sad
141 HIMOT s LHOIEFH XV S WSZS We s mm\ﬂ ano
Erd 3z iz iz rz iz [:t4 oz
_ _ _H T 9 4 L3 a1 o [ 8 | v

3121302

LIFTLUX 153-22

90



| v :abed 8 A8y

SECTION 7 - ELECTRICAL

¥Z-€0271S / 22¢-€S1LS I18sala (0°2ZA) unong-xsjdwo) XD I_|_|H_ _I_
8

qaenx AN9D/LX, AND/LX AND/LX, AN/ LX, AND/LX,, AND/LX,, ANS/IX, QND/IX,, re
ans T ano J
_ ] annosioia o R
s 1 = r 1 7 T 7 r 1
| : i 3ANA | ML | | 3ANa ,z«&zmm HvdM3S ' | _ -
PV W\ e X{7] || m ¥ X , N A N 7 w3as
e LZ2T4 L2 N 2= 200
— 4a na
AR D 9
EMIX ELX
<
2L ﬁ
(uryng s1 —
BA[eA 3AUP'Z J) (uryng sy
{zz-€S11S Auo) SA[EA BAUP'Z J)
18 -£511S Auo)
~drozz m
|ﬂ 5
r ﬁ?mﬂzn{ T Fa I —
] | | $ILI/SANA/ZISANG |
I | |
] [LT/SANd /1IISdN
leL u o [SHTEN, (TS u o 9 | 174
| I |
|
.r da/Lrrsdnd ] b Z/LT/SdNd ] L]
\\\\\\\\ | ESSE, omislorashesin S
9/1Xg 8InpoN 9/1X¢ sinpopy
SZILX, ZHIX 15/1Xg !:V SLXg 81X LU
AvZ+ v+ £
18 \ 19
NYOH 3AMA{aYOTHIA0 SOTVNY, MVd3S LHOIN 1431 c
az ae/az rs az Et4 El4 4z
]

91

LIFTLUX 153-22

3121302



SECTION 7 - ELECTRICAL

_ G :abed
¥2-€0211S / ¢2-€5171S I19sald (0°2N) Hnouy-xs|dwod XD I_|_|H_ _ I_ 7
8 8
MI0TIVILNIN344Ia
vo aND/IX, aND/LX aNo/ix, aNo/IX aND/LX, aNDYX .
ano aNo
L i L
== ey g (seAeA Z : NN.}N.mSw )EO.V 1 B
ZdWnd WHO41v1d | J Do —
[ ] I {wal X | vl va ;
L 4 L e e, _[ \\\\\\\ L
9 vZIX 9
| ]
0zX 0znx 6L/LX
°] S
T eewmsang § T T i .
| VZr/SdNd | v WA g
, 92r/5dNd |
J | :MIOAJ | B
| |
14 , , i ¥
B S B / 1 NI 411d
SI0RoW \  AON3OMIW3 S
Ly/LX o
J i|tl 8 NI 417d ]
€zX X g KX ASNDHINI
€ €
Wy
J vs -
4 ZdWnd 1N0417d | NI'4Lld Y001 WVIINI¥I 4410 A
HZ oz oz F14
- e
L b
L | | . H L9 g 3 ] L5 ! Vv

3121302

LIFTLUX 153-22

92



SECTION 7 - ELECTRICAL

_ V 9 :IN-8bed 8 Ay
yZ-£021S | 22-€511S 195810 jeselq zineQ (0°ZA) UnouDXa|dwioD XN1Ld11
o 3NION3 138310 e,
anNs
WL DZO\SL, H sbnid a8y mo|D
N3LNN aND Wb 05 ? P 3 2 =
_ 4 2 b s - £
T Ak HOWNMBLIY A\ m =\ m = o =3
| 33live Bﬁw 36 A 2 - 3 E W [iels [u] [repul ™ Trawna !
— m
— .m— % A | Yol on 1 Xt |
WXy 71 [/] nw [t [o.H ogfos] [d _om_om_ﬁ_._g L ot s d
wuwb g = I 1 T
_\ . = J o] wuwb g v nuoa uE_.;n_u— l
doLv10s! >xm_W<m s \~A V& ——
\ N
B L wwb og uanilail e £o; w. e — ia Anip _—
3
U =
vou [ olzx ¢ wexs. ex azx$ eex$  wex wizx XD WX S st P unx
Alddns oot ~ X | \
1X g '
8 e XNTOAIN i r_ 7 - sse
7 | S0
+ X m «a s LY 1o N dwal  YREA ﬁ _:Fxg chan
WL—————————— ——— beeen <R = | A
AHISHRoRIEL0) wor A\meuJ : \.u/\.J \m\ @ @ @ \f,@\ Lh/LX
& )
NO S¥399¥LNO} 13 ; 9£5 D BunyoemisgnuoioN e v
o i : 0s 305 sl Zxny /
| T PR XNTOAIN
Bupsslg  \— : QloN3108
[T . | AN
| M,‘ A W | S8JIM paguosap Jou e ; X VX £1X /1X o
3 [ t o@. v&
| wes g m %%m_ o.c/b ®
L fV_qunoQzHO  pRoReN " xog |oJjlio n3a
L , m 9-91L O Xog [03400-Z1N3d
L8/LX Uix | i
| 1oNa
NOILVLS TO¥LNOD ¥3IMO1 !
x'z ADIS f—- ‘/‘ krmm ;
A / g D oV —
ol & 13Nvd 1081800 [© “R NoILONNS AONZONIWI 4N o:s.AM &1x L% 85/1X /er ov/X
g Wi — AONIONINE HE Xnonn
2| 2 ¥3IMOT
)
W m AvZe wn>ozmumws_w yaLuvLS 135310 swpmeo a3l Wdy ® | AN
NI 417d
3y HZD YirsdNd 1 awEz gg xonaouaNa oz r HZ
1 | [ H o 1 d 3 | a | o | g | v

93

LIFTLUX 153-22

3121302



SECTION 7 - ELECTRICAL

/ :ebed
¥Z-€0271S / Z2-€SL1S 1988l (0°Z/) Wnoup-xa|dwo) XN1.L417
8
s19661nO melp dog
(1e3)
- opauwd-a3T G % > H ¢ ﬁq, N
mow%mou,qnmm\rx ‘v/ d=d | A= | L Guend
= = = i3 3 : J
lazs - 2 Be F =& 2
WX G 20X § . M , m i = mﬂ s J
e W\ . YSX 3unssauas Vg /,n, 15 BN, ma ¥
| — 4ol HoLms LiAn E E A . . . . yegoane ||
Ll T ws HIDONLNO L ) + oy
0S/X D VXD wopog uo s10B6N0- \wmvﬁs IWOW_MWDO! -
‘uonisod umelp TN
bel "]l (g) 13437 9

-
1\[ - 124
\—— -0

i@ | _€1S| &

VILX G SYIX D £6/X g
T AT+ T
pir il e
\
\ domno A |
NMOQ | g1 P suzo9ININ0S | ,| ro |
SEXg YEAXPEOAIVIE S £ - - Ol ger, 0 OV/IX; L=
/
SN SRR L J (No s1208n0
T ) ’ TUMEIP;
ANS/EX 9T/ >4 Z
M~ =z 1 IAIVA AION3108
| | aNo|  Mo3AMa| (SAMSA+ 1411 141 Wdd Wdy, WSZS Alddns i
| Y——+-0
L v o r9 o¢ o¢ re re re v9 v9 rz r9 |
el 1

3121302

LIFTLUX 153-22

94



SECTION 7 - ELECTRICAL

_ - o g :ebed
¥2-€0Z1S / 2Z-€SLS 18881 8|INPON-GdNd (0°ZA) nnoug-xajdwon XDl_ ._.u__l_
©
g oBeg LWL X —— 9|
g obeg A - n_nmm s |
¢ abeg 92/l X - Ws'z S ﬂ
e |
zeted (g duind) 91/Lr XITINOD €2/LX  — w7 |
anos/i X L
DZmu — (22-€511S Auo)
cr w153
y abeg (IAMQ) EL/L X~ T e -
ab ed/ s -—
zabeq  (1Bd/I8S) ZL/LM XTTAWOD SL/LX Svavarvnas | 1 5
y 8bed (SeAlEA-1Bd/19S) 9L/L X  —= € ¢ duind ‘
(Apz +) oLy I3 LvHvVAvINIS | o AV13a INIL
_ IMOd +|
zosed | (IAMA) L/LF XTTAWOD Zi/Lx  A1GdNS ¥3MO L
JANEA| R @)
Lr
_ _ _ H 9 [ 4 [ 3 _ a _ 5 _ a | v

95

LIFTLUX 153-22

3121302



SECTION 7 - ELECTRICAL

_ V6 :9bed g Ay
¥C-€021S / ¢2-€SL1S 19sala sjeulwis] (0°ZA) ¥noa-xaidwo) XDI_n_nh_ _I_
A o /8 XA JE NIILL SE|
@ o€ T WS'ZS HE Z1/ WB19H XN Sivel
Oz SA+SHIrxeidwod | Dz 125310 0 Ec
@ HE (spoyed) | a4 [T uwoisualXa Wopeid S|  SEAIBA Buipo peo jamoze
K| ot vi/ w00 Bieug g OL |1/ umoQ uuojield S| HE SAJEA JAMOTR ]
gz 1m0 gir xadwo)) €
HE £/ YN Bieua § HE ZZ WBI3H X8\ SPE|
IZ LS LY XeidwoD)| A€ 1NO L S|
q€ L1/ JUB1oH X8 SBZ!
WOISH XE S B/} X3|dwod) 22|
T W5'ZS elir xajdwod| oL Z/8r XNPAIN|  dE /2l sdNd| D€ 11/ WS'Z Sf9z
Uz WoH EZ/Lf Xa|dwod| fv (3poyie0) € a4 4 WOoHGZ
¢ 5/2 SiNd| o5 SAlEA 7 dwindfyz
HZ Zdwnd gi/ir Xa|duwod| D§ UZr 5dNd X4
DINO Neld ZZ/Lr X3|duso: 45 3ARA LNO WIoREIdzZ]
OZ Ni Jeid 61/Lr Xajdwod| ES  pL/ NI Bieua g dS zda| s SABA NI WoKe|d,Z
a 25 Z Alen 301 41 oz
v Vs (spoyje0) pa4| E5 | 3Aj8A %207 big| oz|
4T %9071 4\ 81/AT X3|dwody 6!
T W5 6/4r x3|dwod) ar SAIBA JUBIY Jodisl
aT Y37 04/L1 Xo|dwoy ar SNBA Yo7 19318/ 1
ar L1 SdNd HY w/zay ay SAIBA JBd/I3Si9 L
dT Jed/isS ZY/\M X3|dwody  OF $/L1 SdNd kL
gz bBoleuy g/pr xa|dwo)) HY \zow av Bojeuy aajeA aAuQly L
= IES (apouy) 4q| » wzoy ar NI SAIEA BAUGHEL
@ Lid S/Mr SANd| av anjen axeigE L
az  sAud L/Lr xeldwod|  dE L/Lr SN |
V9 (apoyieDd) LABd| Y9 (apoyied) zAgqd V9 | dwndliL
49 +Q X0 P)UOD JOJOND)
HT 13ueis /£}/)r X3|dwo)) g9 We|S Xog PAUOD JOJON 3
o (spoyied) Ipsai0 | 49 (spoyed) LONG goiub| Xog j01)uo JOjoN8
L
Iopuny W3/ s 1A S| 49 LONG| HE 12/ \BIBH X8 SiL
gl = YL Xa|dwoD) ]
]| musd piwos so1kexs ae LI SiNd Jﬂ-
» $Z'y1 SO KN § » dInD Inpo peoixep|s
Weyhyslizzesuas B dN INpON PEOKBA |
) 1no (vol)zd €L L/BM XNIOAIN| D €T ZS+1S Uo)msainssald | I9 Zz/Z dois Aausbswg s
B NI (volL) Z I9  1NO Jojslos| Aisyegiz
9 + Kiayeg)
| i 5 o e
_ | H 4 | 3 a g g v

3121302

LIFTLUX 153-22

96



SECTION 7 - ELECTRICAL

B 86 :abed a ey
¥2-€021S / 2¢-£SL1S I8sela sjeujuus] (0°ZA) nnoug-xsjdwo) XD I_.._nm _I_
D”_ HY XOg |0JJUOD JOJONN| T
H as uuoeld O Z dwnd|T]
9] [ woH v 1 dwnd|T
H| e« ZZONd VY| Hr Z 8Aug ar 1ellesed/eues| T,
— | m XNjoAIN] ay oxesg|T
al = punosi5igl r9  AND ‘PO PeopeW| IS ZeARA DU WA P 8AuQ|T|
0l as V/Zr 5dNd| VS vad € L 8ARA SOOI IO €Y o8l T
| =e wai| 1w €04 dt WLS| HE T
Y| oz x8/dwod| Hy Zv/Z0 DE  seAeA SuippH peol I9 Kiepeg| T/
[
#0[9 pe 0@ ANSQ p/LX | [T swil MO1D 031 85
HZ PeoyeAD 03112WpX 8 (epouy) NQ| 19 eIV’ INPOI peoxep /s|
sg|
oL 8/8T" XN|OAIN OL  Z)/umog Wiopeld S5
HL Z/Lr XNIoAIN|  HL ZZONd 2! Wi HL XNIOAIN €/ 8inssaid §
HL L/LT XDIOAIN|  HL ZZONd €2/ Wi HL XNOAIN }/ einsseid SES
n (spoyien) za| 1z (spowied) ya| L ZZONd LW/ L) S|
© ed i P4 PLSHS
° YL ELS (L €L/ ¥1S[05|
i© vzl fL €4/ ELS|BY|
o bU LS| ML EL/ ZLSBY
i 1ql I 2Z/ yLS|LY|
I 22 ELS| L 12/ pLS[3Y|
i© zz/zLs| AL 12/ ELSEY!
i 22/ 1us| fL 12/ ZLS|
VL Z/0LT XNJOAIN] I €L/ LLS| HL EE/ 330/NO J856un0 SEY|
7 L/OLF XN|OAIN| €L ¥€/ 340/NO JeB6uno siy|
as (spoied) zda| 45 9/2r SdNd| v9 Zvay
I3 (spoued) 1da] V9 zA8Q| 4L VIBr XNIOAIN| @9 WM X08 [04u0g a_uzﬂm
2Z-€511S Ajuo - DT Wd¥Bld ir xedwod| vy LA80] @ €/8r XNjoAIN| €9 Lvap!
U8 S Aq uogoeUUCISP BAUp oM BdAL UoeuUDD se9t [+ € i s/br xedwoo] &L ¥8r XnjoAIN| o 12/ 11Sl6E
(3 (spowied) Ha| 4L ZZONd EL/ L It SAIEA YITRE|
14 wy S Z/L1 x8jdwo)| -3 LU WR SlER—
g€ Z1/wg SloeR—
HL 0L/8r XN|oAIN SE
|2 Bl o] [ 193]
L _ | H | L 3 [ a | o [ g [ v

97

LIFTLUX 153-22

3121302



SECTION 7 - ELECTRICAL

_ 0l :ebed
¥2-€0271S / ¢Z-€SLT1S I8sald 19|U| 3|qeD (0°2A) ¥ndup-xs|dwon XDI_l_lm _ I_
(mjonN) (1kzqnH) a1y
ainssald 189m0 led/iag ayelg aInssaid ZS+1S xog
ey =2, o~ =, |o13u0D Iojop

umoQ] wiojeld S

oo/

ﬂ._iw ywi 18661800

® @
R/ 7

N

WL s Z duing
zdoys ‘biswg g

XNTOAIN - X3d7dWOD

440/NO si36BUINO
uopesadQ :10)23jeS @

3121302

LIFTLUX 153-22

98



SECTION 7 - ELECTRICAL

_ || :ebed

¥Z-€021S / 22-€5L1S [8s9ia|  pieog-xajdwo)

}naan-xajdwo)

XN1LdI1

© H_m w_b m_m Lm Sl1o]llj1e i: afm :?m @mg Bmmmwmi ©
] ] ) e e ] 1 v ) ) ] ) ) ) ] ) )
e
cr || =
=k
Olw
=1
zza L o e Ol[a
k R4e] (WG'Z S) MO[S/ASE] (i) =EE
| _ £2a JUBBH Xepy o
™ veza (Wgg)yaAug e LI |
i cza (pasniou) dwng o =IE
0 llw
Z =1E
& gj= |
s Ees I
= IE]o |
1[0 =iE
Zdl 1dL |
© ©
dwey axeig  zdl
(pajesado wG'Z S) mojs AJdoIBA  LdL
(A8 eljxa yym JamoauT :uado) Jadwnp A
[sued jojuoy  zr
indnopandu| r
_ | .__H ) L 3 ! ) _ g Vv

99

LIFTLUX 153-22

3121302



SECTION 7 - ELECTRICAL

_ Z| :ebed
¥2Z-€0271S / 22-€SL1S 18sald pieog-xnjoAIN ::o.__o-xm_ano_ XD |_|—| .& _l_
— 11213 11213
© o09a © sn0|0|0pn0|0|0 ©
12]3]4 Tmib&mw_m@a:a
0lojolo [ E N EEE
850 © W o s
6sa © X 1Sl
1[e]3]a]s]e]7]8]s]io]uliz 1]2 N&.g >M
] ] ] ] ] ) ] ) ) ] I 0|0
Lr OF |g9q ®
AniB) SAUQON  $Sd
(ena ;%E leay cp@ |
wmsi® yoiyjuol4 A
oo yBiy by %_
- Wbl ¥ 2vd E%mm% aNo e AX TT0S [=]
© 99a © ©
440/NO $1066unQ :yopms Aay o:,
XN|OAIN-X3|dwo) ul pojnd s1266NO IV 990

saAjeA Jabbuyno
(usaiB-gpjoe|g-Z/pal-|) wnNpuad-A o

(an1g-goe|g-g/pal-|) wninpuad-X Sr

ZZONd Aejal A1LIN28g /yojms ainssald Lr

N@:E_._ pue ainssaid Buuesg-punols) Ye}S 190
paysiuy ssaosoud bBuljieasl 09

‘Woeasl 650

payoeal ainssaid Buueag-punois)  §5Q

H _ p)

[ 4 [ a3 T a ]

o 1

g _ A4

3121302

LIFTLUX 153-22

100



SECTION 7 - ELECTRICAL

; £ :IN-ebed

¥2-€021S / ¢2-€SLs 19s8Ia INPON-PEOIXEN (0°ZA) bunuanajg-xajdwo) XDI_n_lu _ I_

[eubls snuiw asIMIBYJ0 Xeul 4 3J0w Uana 4 uaym |eubis snid z jsuuey)

[eubis snuiw 9SIMIBUJO XEW 4 Uey) SS8| 4 uaym [eubis snid | |suuey)

|NPON-PEOIXEIN

— = -
Z+1 youmsainssaid ng aNO'LX
Z youmsaunssaid HAA N
L lyoumsalinsaid yg . AVZ+ £ LY == .

2+l 'youmsainssaid Ng+

: AvZ+ ¥'LX '.
- ’ m peouso |eubis 257 LX

| HO
g sorl ooinssaid §LX

+ anised a1y | youmsainssald uiny YoyMsg [suueysn

+ 9AlOB 8J3Y Z YouMsInssald uiny Yyoums | [suueyn

101

LIFTLUX 153-22

3121302






SECTION 8 - DECALS

SECTION 8 - DECALS

3121302 LIFTLUX 153-22 103



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

L

€1 /
0z (XO8 TOHLNOD WHO4IV1d IHL NO
NOILSAOr 40 1437 OL MOHYY 39V1d)

/

DQM
T

3
(San3 Hioa)

_aﬁ=:_'.’

et [ [
E’
T

m f/ ]

13

B H

{s3ais H108)

) —
.mma_mmm_.o_/ /@T% \ \
(saas Hioa™~[2 CJ

o
u/- 40

c
“r (SaNa H108)
I -
_

i (a0OH 3HL 30 9L
3AISNI 3HL NO 3OVd)

(4302 40
(s3ais H108)

HOWALX3)  (S3QIS H108)

6 (QOOH 3HL 40
30ISNI IHL NO 39V1d)

(44

(s3a1S H108)
w 3

@ .mun_m H108)
§ L
r [/
[%] B (s3ais :poe
/L

(SN H108)  (saais H1OB)
§ Ammn.w Hio8)
(S3ais Hi08
38n.L 40 4oL
9 61 _mwa.m HL08
(saN3 H108 (saais H1o8) 38NL 40 dOU
38n1 40 GN3) S
L | = €2
J (43INHOD HOV3)

..

v \ v
.mwn_m:_.om.uw.mwn_mz._bn.

(s3ais H108)

Se
(s3ais H108)

om |
{s3ais H108) o
(s3a1S H1O0@)

3121302

LIFTLUX 153-22

104



FIGURE 8-1. DECAL INSTALLATION

SECTION 8 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
0274543 Ref DECAL INSTALLATION D
1 1701785 8 Decal, Crushing
2 1703811 4 Decal, Lifting Lug
3 1703814 4 Decal, Tie Down
4 1704277 8 Decal, Lanyard Attach
5 1705671 6 Decal, Electrocution
6 1705673 4 Decal, Crushing
7 1706455 1 Decal, Capacity
8 1706472 1 Decal, Fall Hazard
9 1706481 1 Decal, Manual Descent
10 1706482 1 Decal, Manual Descent Inside
11 1706483 4 Decal, Pad Load
12 1706484 4 Decal, Wheel Load
13 1706485 1 Decal, Control Box Location
14 1706512 1 Decal, Ground Control
15 1706487 1 Decal, Safety Prop
16 1706471 1 Decal, Manual Descent Ext
17 1701505 1 Decal, Diesel Fuel
18 1701509 1 Decal, Manual
19 1703687 4 Decal, Direction Arrow
20 1703819 3 Decal, Direction Arrow
21 1704412 1 Decal, Hydraulic OIl
22 Not Available 1 Nameplate, Serial Number
23 4420051 12m Tape, Safety
24 1703812 1 Decal, Hydraulic Oll
25 1706541 2 Decal, 153-22 Liftlux
26 0860520 1 Box, Manual Storage
27 1060279 1 Lanyard
28 2080040 4 Fastener, Huck
29 1702773 3 Decal, JLG
30 1704885 1 Decal, Website (Not Shown - Located on Rear of Machine)
31 1705084 1 Decal, Noise Level
3121302 LIFTLUX 153-22 105






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121302 LIFTLUX 153-22 107



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODEL LIFTLUX 153-22 STANDARD PARTS

108

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref The following list will service one machine (built to current
production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list
should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG
dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

E000059 1 Switch, Battery Disconnect

E000377 1 Switch, Emergency Stop

E000390 1 Switch, Key

E000391 1 Contact Block

7012986 1 Coail

70000020 12 Element, Mini Pressure Filter

70000441 1 Coil

H000536 1 Switch, Pressure

70000331 1 Coil

E000457 1 Relay

E001375 1 Relay

E000412 1 Switch, Pushbutton

E000436 1 Switch, Lift

E000378 1 Switch, Key

70000022 12 Element, Pressure Filter

7017444 1 Coil

H000241 1 Breather, Hydraulic

S200238 1 Latch, Gate

E000511 1 Switch, On/Off

E000051 1 Joystick

E000435 1 Switch, 3 Step

E000436 1 Switch, Steering

LIFTLUX 153-22

3121302






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

FIGURE 9-2. MODEL LIFTLUX 153-22 VARIABLE PARTS

110

ITEM PART NUMBER QTY DESCRIPTION REV
Note 1 The following list will service one machine (built to current
production per date on the front cover) with emergency repair

Ref VARIABLE PARTS

E000359 1 Switch, Limit

E000044 1 Switch, Tilt

70000633 1 Board, PC

70000635 1 Switch, Pushbutton

E000189 1 Card, Pump Delay

E000214 1 Board, Nivolux Control

E000218 1 Card, Complex Control

E001206 1 Sensor, Level

E007404 1 Card, Trigger Control

E700100 1 Module, Load Sensing

H005232 12 Element, Primary Air Filter

70000054 12 Element, Secondary Air Filter

7020023 12 Filter, Fuel (Deutz Engine)

7016331 12 Filter, Oil (Deutz Engine)

E000376 1 Switch, Limit

LIFTLUX 153-22

3121302



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121302 LIFTLUX 153-22 111



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

112

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: This list is to accommodate machines ordered with
special equipment. Options may not be applicable to all
models. For more specific parts information contact JLG Parts
Department.
Ref MISCELLANEOUS SPECIAL OPTIONS
0256789 Ref Camera Mount Assembly
Ref Tools For Service:
7002828 1 Stripper, Wire
7002821 1 Crimper, Wire Terminal
7002823 1 Extractor, Pin/Socket - Universal (For Most Connectors)
4460467 1 Extractor, Pin/Socket - 16-18 Gauge (For Deutsch Connectors)
4460510 1 Extractor, Pin/Socket - 12-14 Gauge (For Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Installer, Seal - 1in
7004276 1 Installer, Seal - 1 1/2in
7002826 1 Installer, Seal - 2in
Ref Filter Kits
1001111716 1 Combined Filter Kit
1001111685 1 Fuel and Engine Filters Kit
1001111678 1 Hydraulic/Air Filters Kit
Ref Fluids
2300014 AR Hydraulic Oil, SBW SGL 93/HLP 46 N
3020016 AR Engine Oil, Delvac MX 15W-40
3020008 AR Gear Lube, ATF 184
LIFTLUX 153-22 3121302



SECTION 11 - REAR COVER

SECTION 11 - REAR COVER

3121302 LIFTLUX 153-22 113



SECTION 11 - REAR COVER

FIGURE 11-1. REAR COVER

An Oshkosh Corporation C

JLG Industries, Inc.
1JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax:+1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-Ihipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG lberica, S.L.

Trapadella, 2

P.l. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - M|
Italy

Phone: +39 029 359 5210

Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.1. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

114

www.jlg.com

LIFTLUX 153-22

3121302



PART NUMBER INDEX

PART NUMBER INDEX

3121302 LIFTLUX 153-22 115



PART NUMBER INDEX

00106539, 13, 21, 25, 37
39, 59, 61, 65

0181847 .....oveeveeeies 61
0256789.....cceveeiinnn 112
0274543.......ccvvvee. 105
0307544.......cccvvevvinne 29
0318854.......ccvvvirvennne 29
0700619.....ccccvvviraennne 58
0700817 ....oevvvveeeiinenns 39
0700818.......cceeeevrinnnns 58
0700832......ccevieeiinnns 21
0701022.......oevieeinenns 58
0701224.......ccvvevrnene 58
0701229.....ccccvveirnne 49
0701230.....cccccuviveiirinnne 9
0701628........cceeevrrennne 49
0712022......oevvieeinenn 11
0760606...........ceorveneen 43
0760614........ccoeevvvnnnn 58
0760810................. 37,53
0760812................. 43, 49
0760814.......ccvvevnennne 43
0760816........ccevevrurennne 21
0761010........... 21, 39,53
0761012........... 37, 39, 49
0761014........... 50, 58, 59
0761015.......cccvviiineennne 53
0761210......ccccvvviiiiinnne 9
0761214......ccocvveeirnne 9
0761216.......ccvvevnennne 50
0761227 ....ocovvvveinenne 39
0762015......ccccvveirreennne 49
0771619....cccccvveinennn. 13
0771620......cccevevnnennne 13
0860520........ccceenueeee. 105
0893076.......ccvvvvvinennne 29
1001091171.......coeeeee 37
1001093793................. 40
1001093794................. 40
1001109990................. 61
1001111678............... 112
1001111685............... 112
1001111716............... 112
1003107.....cceveiiiiiienns 29
1060279......cccccvvvveenne 105
17015065.........ccvveeeee. 105
17015009.........cccveeeen. 105
1701785........ccvvee. 105
1702773......cccien. 105
1703687......cccccovvennne 105
1703811.....cccceevvine 105
1703812.......ccccvvvennee 105
1703814........ccovvenenne 105
1703819.......cccvveeen. 105
1704277 ..o 105
1704412.............ce..... 105
1704885..........c.oveee 105
1705084...........ccuveeeee 105
1705671.....cccceevivennne 105
1705673.....ccccccvivennne 105
1706455........ccceveeee 105
1706471.........cceoveee. 105
1706472..........c.oueeee. 105
1706481..........c.oeeeee.. 105
1706482............c.cce.... 105
1706483..........cccveee 105
1706484...........ccuvee. 105

116

1706485...........cc..... 105 2754354 ... 86
1706487 .......ccvveeee. 105 2754355 ... 86
1706512........ccoeeeee.. 105 2754356 ... 86
1706541 .......ccveeeee. 105 2754357 oo 86
2080040......cccccevuvee. 105 2754358 .....coovvvire 86
2140803......ccccevvvirne 84 2754359 ....cceeiiii 86
2141503......cceevvine 85 2754360 ......cccovvvrenne 86
2141505......ccceiiiiens 85 2754361 ......cooovver 85
2141908........cccvvveee 85 2754362 ... 85
2141911 ... 85 2754363 ... 85
2142102 84 2754364 ... 85
2142202................ 84, 85 2754365 ... 85
2142203.....ccveeiis 84 2754366 ........coccvvrenne 85
2142204 .......oooeviine 84 2754367 ...ccoevevreren 85
2142205.....cccciiiiiiins 84 2754368 ........coccvvrenn 85
2142206......ccceevvveene 84 2754369 .....cocovviren 86
2142208.......ccccvveeeen 84 2754370 ..o 85
2142503.......ccccveeeeen 85 2754371 oo 85
2142512 ... 85 2754372 oo 85
2142706................ 84, 85 2754373 .. 86
2142707 oo 84 2754374 ..o 86
2142708 .....cceeeviirens 84 2754375 ... 85
2142709 ... 84 2754376 ....cvvveerree 85
2142710 ... 84 2754377 e 85
2142711 ..o 84 2754378 .....ooovviii 85
2142712 ................ 84, 85 2754379 ... 86
2142713 ... 85 2754380 ......coevvivirnnnn 86
2142714 ... 84 2754381 .....oooeiiii 86
2142715 ... 84 2754382 .....oovivie 86
2142716 ... 84 2754383 .....oviiiie 86
2142717 oo 84 2754384 ... 86
2142719 ... 84 2754385 .....coeiiviie 86
2142743 ... 84 2754386 ......cccovverenne 86
2142744 ... 84 2754388 ........oocviie 86
2142751 ..o 84 2754389 ... 86
2142752 ... 84 2754390 ......coevviiirnnnn 86
2142804 .......ccoeviiiins 85 2754391 ... 86
2143402.......cccvvvee 85 2754392 ... 86
2143403.......ccccvviee 84 2754393 ... 86
2143405.......cccvviee. 84 2754394 ... 86
2143406........ccvvveeee. 84 2754397 ..o 86
2143507 ....ocviiiiiiinns 85 2900708 ........covvvrennee 37
2143513 85 3020008 ..........ccvvenns 112
2143514......ccoeiiis 85 3020016 .......ccevviennnns 112
2143516.....cceeiiiiins 85 3290405 ... 21
2143525, 85 3290605 ........cccvveeene. 58
2143602................ 84, 85 3290801 ................ 39, 43
2143603........cccvvveeeen 84 3290805 .......... 49, 53, 58
2143605........cccvveeeee. 85 3291001 .......cccvviiee. 37
2143606........cccecuvirne 85 3291005 .... 49, 53, 58, 59
2143608........ccocvine 85 3291201 ..o 39
2143703 ... 85 3291205 ............ 9, 50, 58
2143705.....ccciiiiins 85 3291601 ......cooovivirnnen 49
2143707 ..o 85 3291605 ................ 58, 59
2143717 ..o 85 3332011 ... 11
2143803.......ccccvvieeen 85 3371708 ... 50
2143807 ... 85 3760499 ... 59
2144105.....cccceiiiiins 85 3860605 .........ccvvrennnee 37
2221214 ... 85 4031510 ....ccvvveiiiiins 21
2221222 ... 85 4031713 ... 65
2300014........ccoueeee. 112 4031909 ......coeeviiiins 48
2391204 ... 49 4031912 ... 65
2560141 ..., 61 4032009 ......ocoeiiiien. 49
2754350......cccciiee. 86 4032111 .o 49
2754351 ... 86 4032310 ..ooevieeiiie 39
2754352 ... 86 4240032 ......ccevvviiiins 53
2754353 ... 86 4420051 ......ccevevnnee. 105

LIFTLUX 153-22

4460467 ........cooee 112

4460510..........cceeee. 112

4520288.........ccccvveeee. 13

4811400.........ccccveeenen. 21

4811700................. 43, 58

4811900....21, 39, 43, 48
49, 58

4812000....39, 49, 50, 58
59

4812100.....39, 49, 50, 58
4812300........... 39, 49, 59
4812500.........ccccveeennn. 49
4831900.......ccccevvviens 37

4832000....21, 37, 39, 50
53

4832100.......ccccvivvrennn 9
4931900.........ccccvveeennn. 39
5241600........ccccceeeennee 13
5242000........ccccceeeernnee 11
70000020............. 25,108
70000022............. 37,108
70000044..........cceennee. 40
70000050..........c0veennne 40
70000051........cccvvvennee 43
70000052.........cc0eenneee 39
70000054............. 39, 110
70000055.........cceeneee 40
70000056.........c0ceneee 40
70000057.......ccccvvvennene 40
70000058.........ccvvenee 40
70000059.........ccvvenee 40
70000060..........cceennee. 40
70000061..........ceeenneee 40
70000062............cc..ee. 40
70000151........ccvvenneee 13
70000152.........cc0vevnneee 13
70000185.........ccoeenneee 65
70000186..........cccce.e 65
70000187........ceeveeennnnee 65
70000188.............c..... 65
700001809............... 65, 66
70000203..........cceenneee 73
70000204..........cccveee 73
70000239........cccuvenneee 17
70000240.............c..ee. 17
70000241...........ccc.e 17
70000242............cc... 17
70000243.............cne 17
70000244.............cc.... 17
70000245............cc..ee. 17
70000246..................... 17
70000247........ccvvennee 17
70000248..................... 17
70000249...........cccen. 17
70000250.........cceeeennnnee 17
70000251.........cceeennnnnee 17
70000252.........coeeennnne 17
70000253.........cceeenneee 17
70000254..........cceennee 17
70000255.........cc0eeeneee 17
70000256..........c0cenneee 17
70000257.......coevveeennnns 17
70000258..........cccenne 17
70000259.........cceeennnee 17
70000260..........ccccn.e. 17
70000261.........cc0cenneee 17
70000262............cc.neee 39
3121302



70000265 ........ccooeenee 31
70000266 ... 31
70000267 ....oceeeevrannns 31
70000268 ...........oeunee 31
70000273 ......ccvveeinee. 17
70000331 ............. 31, 108
70000332......cceveeiee. 31
70000333 ......ccevevnee. 31
70000440 ........ccevvenees 26
70000441 ............ 26, 108
70000442 ... 26
70000443 .........coovnees 26
70000513.......ccceeeneee. 33
70000514 .......cceevneee. 33
70000515 .......cceeveeee. 33
70000516 .......cceeenneee. 33
70000517 ...ovvveeeiines 33
70000518 ......cocevvinns 33
70000519 .....coeeeiinnns 33
70000520 .......ccceeeneneee. 33
70000521 ......cceveenneee. 33
70000522 .......ceeevuneee. 33
70000523 .......cceeeeinee. 33
70000524 .........coenueee. 33
70000525........ccceeeneee. 33
70000526 ........cceenneee. 33
70000527 ......ccvvveinneen. 33
70000528...........ccoveeee. 33
70000529 .......ccevevnnee. 33
70000530 .......ceveeeneee. 33
70000531 ......ccvvveinee. 33
70000532 ......ccvveienee. 33
70000533 ......cccveeeenee. 33
70000534 .......cccoeeneee. 33
70000535 .......ccceeeeee. 33
70000536 .......cceeeneeee. 33
70000537 .....ccvvveinnen. 33
70000538 .........coonenes 33
70000539 ......ccceviines 33
70000540 ........ccevnenes 33
70000541 ... 33
70000542 ... 33
70000543........ccceeneee. 33
70000633.................. 110
70000634 .........ccconeee. 26
70000635............. 26, 110
70000700 .........ccovunnes 75
70000707 ....ceveeeiinnnnns 79
70000708 ... 79
70000713 .......ceeevneee. 79
70000749 ......ccceeevneen. 71
70000750 ......ccceeenneee. 71
70000751 ......ccvvveien. 71
70000752 .....cooeeiiinns 71
70000755 .....ccooeiiinns 71
70000759 .....cooeeiinnnns 79
70000760 ........cccovnenee 79
70000761 .......coeeeenneee. 79
70000762 .......cceeennneee. 71
70000763........cceeenneee. 71
70000764 .......ccoeeneee. 75
70000765 ........ccevnenes 75
70000766 .........cconeeeee 75
70000767 ....cceeeeiinns 75
70000768 ... 75
70000771 ....cocuvviennnn. 75
70000774 ......ccvvveinnen. 75

3121302

PART NUMBER INDEX

70000775 ..oooeveeeinns 75 7027248.........cccee 40
70000776 ...oooveeeenns 75 7027249.......cooe 40
70000902 ......cccevvnennen 37 7027608........ccoecveeeee. 40
70000922 ........cevvines 40 7027609.......cccoviienen. 40
70000938 ........ccovveeeene 39 7027610.......ccvveirnnnnn. 40
70000939 .....ccceeevreeenne 39 7027861.......cc0eeeenenn 15
70000940 ..........coveeeee 39 7027912.....cccvvveiinnn 29
70000941 .........cooveeee. 39 7027913.....ccviieiiinn 29
70000952 ......cceevvinnns 35 7027938....ccceeiiien. 15
70000953 ......coeeviins 35 7027939...ccciiiiiie. 15
70000954 ........ccooeinene 35 7027940.......ccoovee. 15
70000955 .......ccoviiinnes 35 7027962.......ccoven. 25
70000956 .........ccvuveeeee 35 7028846........ccccevneen 29
70001114 .....ccoeevvnnene 25 7028847 .....cccvvveeninnn 29
70001122 .....ceeevrnn 26 7028848........cceeevven 29
70001136 .....ceeevrirennne 40 7028849.......ccceeeiiienn 29
70001137 .ooeeeeeeeies 40 7028893........cooeee 29
70001138 .....oeeeeines 40 8005376....cc.ccevvrrraennn. 39
70001352 ....ooeveeiinns 26 8007894.........coecie. 29
70001353 ... 26 8007915.......ccevviiiinnn 29
70001355 .....ccceevvveenn 26 8007925.......cccvveiiiiennn 29
70001660 ..........couveeee. 40 8007935.......ccvveiiinn 29
70001661 .........ccouveee. 40 8007939......cccvveiiiinn 29
70001662 ..........ccuvee. 40 8007944........ccevevvin 29
70001938 .........covveeee 84 8007953.......cceveiiinn 29
70003616 .........coouveeee 35 8007954.......ccceeevinn 29
7002821 ......ccvvrenee. 112 8008750.......cccceevinnennnne 25
7002822 .......covveeen. 112 EO000015 ........ccovvins 35
7002823 ......ccvveeee 112 EO000018 ........ccevvvrennns 35
7002826 .......cvvvennee. 112 E000044 .............. 25,110
7002828 .......ccoeeeeneee. 112 EO000051 .............. 61, 108
7004275 ..o 112 EO000057 ......ceevvvirennns 25
7004276 .....cccvvvvennen. 112 EO000058 ........ccovvvrennns 25
7010543 .....ccvvieiiie 25 EO000059 .............. 25,108
7012941 ... 25 EO000063 .........cccvvirnes 25
7012955 ............... 65, 66 EO000083 ................ 26, 61
7012967 ................ 65, 66 E000102 ................ 25, 26
7012986 .. 25, 65, 84, 108 E000103 .......... 25, 26, 61
7012998 .......... 65, 66, 84 E000189............... 35, 110
7016331 .............. 40, 110 E000214 .............. 35, 110
7016654 ... 112 E000218 .............. 35, 110
7017410 ...ocovvvvieinnene 84 E000230 ........ccovvvirenes 21
7017414 .......cooeen 37 [=100]0)72C R 21
7017444 .............. 37,108 E000269 ..........ccvvennes 50
7020023 .............. 40, 110 EO000275 .......coovvvvins 25
7020127 ...oovveeiiiins 15 E000292 ........ccceeeeenne 35
7020128 .......ooeeiiinns 15 E000303 .......cceeeeeee 35
7020129 .....oooviiiins 15 E000304 ................ 35,61
7020168 ..........ceoenennn 40 E000359 .............. 21, 110
7020411 ... 40 EO00375 .....ccovviiiies 35
7020414 .......ccooevinenn 40 EO000376 .............. 50, 110
7020443 ......ccoveiiin 40 EO000377 ........ 25, 61, 108
7020449 ......ccoeevinennne 40 EO000378 .............. 35, 108
7020455 ... 39 E000390.............. 25,108
7020459 ....ooiiiiis 40 E000391 .............. 25,108
7020465 .......coooeiiinn 40 E000407 ......cccvvveeeeenne 35
7020468 ..........ceoenens 40 E000412 ........ 35, 61, 108
7020471 ....cocvvveinnn 40 E000419 ................ 35,61
7020480 ......ccvvvevirennne 40 EO000420 .........cocvvvrnes 61
7020492 ......ccvvveiininnn 40 EO000432 ........coovviins 61
7020495 ......ccvveiiiinn 40 E000435 .............. 61, 108
7024579 ... 40 E000436 ........ 35, 61, 108
7026608 ..o 40 E000457 .............. 35, 108
7027238 ..o 40 E000481 ................ 25,26
7027239 ..o 40 E000482 .......... 25, 26, 61
7027245 .....cccvvvein 40 E000499 .......... 26, 35, 50
7027246 ......covvevnn. 40 EO000511 .............. 61, 108

LIFTLUX 153-22

E001190.......cccceeennnes 61
E001206.............. 35, 110
E001328.......ccevveeens 61
E001375.............. 35, 108
EO001376......ccovcvvrennnn 35
EO007404.............. 35,110
E700100.............. 35,110
E900002.......... 26, 35, 50
E900004........ccceeeeens 35
E900057......ccvveeeees 35
E900059.......ccccvveeens 35
E900060..........ceeeennnes 35
HO00013 .......cccvvrnee 37
HO00015 .......ccccvvennee 84
HO00018 ........cccvvvennee 84
HO00019 .......coccvvrnnee 25
HOO00051 .......ccoevveenns 37
HO00071 .....ccovveveeenes 65
HOO00077 .....cevveeeeeens 37
HO00115 ........ccvenee 84
HO00147 ......ccovverenne 84
HO000148 .........cceeennee 84
HO00191 .......cocvvenee 29
HO000193 ............... 13,15
HO00205 ..o 29
HO00206 ..........oeeveee 29
HO00207 ........ccvvvnnnee 29
HO000218 ............... 13,17
H000241 ............. 37,108
H000270 ............... 65, 66
HO00271 .....coevvernee 65
HO00279 .......covvvrenee 84
H000285 ......... 25, 26, 33
HO000299 ................. 9, 69
HO00310 .......cccvvrnneee 39
HO00311 ..o 25
HO00312 ........ccvvneee 84
HOO00339 .......cccceeenns 84
HO00344 ... 84
HOO00351 .......coceeens 84
HO00352 .........ccoeennns 29
HO00359 ........cccvvenee 84
HO000370 ............... 25, 26
HO00381 ............... 25, 26
HO00412 .........cveeenee 37
HO00414 ............... 25,31
HO00439 ........cceeenes 39
HO00512 .........coeens 29
HO00514 ......ccceeees 29
HO00515 ........cccveeee 29
HO00524 ..o 84
HO00527 .......cocvvvinnee 37
HO00530 .......cccvvrnnnee 65
HO00534 ............... 25,29
HO00536 ....... 25, 84, 108
HO00542 ... 29
HOO00558 .........ccceenes 21
HO00559 ............... 21,22
HO00570 .......cocvvrnnnee 25
HO00580 ........cccvvvnneee 29
HO00609 .........ccoeenneee 29
HO00612 ............... 58, 77
HO00684 ..................... 65
HO00688 ............... 21,73
HO00689 ............... 21,73
HO001090 ........ccvvrnnnee 85
HOO01091 .......cccvenee 84
117



PART NUMBER INDEX

HO01092........cceeeeeene 86
HO01093.......ccceeeeene 85
HO03063.........ccceeeeeenne 77
HO03064 ........cceeveeenne 69
HO03065.........cccvvrenes 7
HO03066 ..........ccvvrennes 69
HOO03068 ..........ccvvrenes 69
HO03069 .........cccvvvrenns 7
HO03070......cccvveeeeene 77
HO03074 ......cccvveeeeene 77
HO03075......cccveeeeeene 69
HOO03078......cccvvveeeeene 77
HO03080........ccccvvvrenns 69
HO03082.........ccccvvvrenes 73
HO03084 ........ccccvvvrenes 65
HO03088..........cccvvrenns 73
HO03090.......ccccevveenne 65
HO03094 .......ccoveeeene 73
HOO03103......cccvveeeeene 73
HO03106 ..........ccvvrnnnes 73
HO03108.........cccvvrenes 73
HO003109.......ccovcvverenes 65
HO03113.......cceviverees 65
HO04005.........ccccvvrenes 39
HO04080.........cccvvvrenes 40
H005232.............. 39, 110
HO05234 ........ccccvvvinns 39
HO005236 .........cccvveenes 39
HO05237 .....coevevivirennns 39
HO005238 ........coccvvrenes 39
HO005239 .......ccevvvvirenns 39
HO005241 .......ccovcvvvrenes 39
HO005243 .........cccvvrenes 65
HO005244 ... 65
HO05247 ........coocvvienes 29
HO05250........ccccvviiinns 29
HO05559 .......ccoccvviiinns 26
HOO5783......cccvveeeee 37
H705721 ......cccveeeeene 65
H705722 .......cccvvveeee 65
H705723 ..o 65
H705724 ........ccocvvins 65
H900002................. 26, 39
H900002-161-00-0.37, 39
H900007 ..........oee... 9,71
H900013................ 58, 79
H900016................ 21,75
H900017 ................ 21,75
RP-SL153-22D4WDS-A-

1-1 s 84
S000009 ......ccceevivvernnne 61
S000014 ......cccceevvveenne 48
S000030 ........ccevueee 58, 59
S000031 ... 58
S000055 ... 58
S000056 ..........cvvveeneen. 43
S000069 .........cccevveeeen. 58
S000083 .......ccceevvvennne 48
S000118......ceeveviiennne 48
S000120 ......ceeveiirinnne 48
S000124 .......ccceevvveenne 48
S000140 ... 49
S000141 ...... 9, 48, 49, 58
S000142 ......ccooviin. 9
S000145 ... 58
S000178 .....ccvveeeiiiinne 48
S000182 ... 9, 48

118

S000191.......cccevveeee. 48 S15322L-110-01-1 ...... 11
S000192.........ccoveeeee. 48 S15322L-110-02-0 ...... 21
S000193.......ccccvveeeeee. 48 S15322L.-110-48-0 ........ 9
S000226.........cccveeee.. 43 S153221.-120-00-1..9, 13
S000227.....cvvvevirirens 49 S15322L-130-00-0 11, 13
S000228........ccccverenne 59 S15322L-161-00-026, 37,
S000233.......ccceevirirens 48 39, 43

S000234.......c.ccevvvirne 48 S15322L-161-01-0 ...... 39
S000237.....cccccvvveeennn 58 S15322L-166-04-0 ...... 37
S000246..........ccoveenee.. 43 S15322L-170-00-0 ...... 53
S000263.........cccvveeeeenn. 69 S15322L-180-00-0 ...... 21
S000510........cccvveeennn. 58 S15322L-190-00-0 ...... 21
S001238.......cceevvvirne 48 S15322L-200-00-0 ...... 48
S001240......ccceevivirens 48 S15322L-210-00-0 ...... 48
S001241......cceeviviene 48 S15322L-220-00-0 ...... 48
S001286........cccecvvvrennnne 9 S15322L-230-00-0 ...... 48
S001443.......ccccveee. 58 S15322L.-240-00-1 ...... 49
S001445........cccvieee 58 S15322L.-240-01-0 ...... 49
S001491.......cccvviee. 48 S15322L.-250-00-0 ...... 49
S001496.........ccecvveenne 48 S15322L-260-00-0 ...... 49
S001551......cccceevivirenee 9 S15322L-300-00-1 ...... 58
S001594........cccvvvieene 49 S15322L-310-00-1 ...... 58
S001596.......ccccvvverenne 53 S15322L-311-00-0 ...... 58
S001613......ccceevivirenee 9 S153221L-311-28-0 ...... 59
S001640......ccceeevvvirne 21 S15322L-320-00-0 ...... 59
S001676......cceevvvirnne 43 S153221L-321-00-0 ...... 59
S001677....ccuvvveiiiinns 59 S153221L-321-13-0 ...... 59
S001802........cccvvvvirne 48 S200024..........ccoeeneee 39
S001803........ceevivirens 48 S200134......cocvvvevenne 50
S001804........cccevveeenne 48 S200151.....cccoevvvirene 48
S001805.......ccceevvivvrenns 48 S200152......cccvvvirenne 48
S001806........ccceveverenns 48 S200153.....cccciviiie 48
S001807.....cvveevirirens 48 S200154.......ccovcvivenne 48
S001808..........cccvvenne 48 S200155.....ccciiiiinne 48
S001809.......ccceevivviins 48 S200156.......ccccvvrnneee 48
S001810................ 48, 65 S200157....ccevviiiiie 48
S001833......cceeiiiiins 53 S200158........cccvvrnnee 48
S001834.........ccevveeeee. 53 S200159.......cccvvieennn, 48
S003950........cccvvveeennn. 58 S200160........cccvvveeennn. 48
S003991................ 13,18 S200161........ccvveeeee. 48
S004034.........ccoveeeeen. 49 S200162........cccvveeeeen. 48
S004039......cceevvvviins 21 S200163.......ccccverneee 48
S004500.......ccccevvviiene 21 S200164........cccvvrneee 48
S004501......ccccviiviene 21 S200165.....ccccccverneee 48
S005042.......c.cccovviiene 53 S200166.........ccvvrnneee 49
S005049........cccvveeeenn. 58 S200167.......cccvvvieeen. 49
S005171......cccvvvieen 39 S200168.........ccveeeeeen. 49
S005172......cccvvvien. 39 S200169.......cccvvveeenen. 49
S006613..........ccevveeeenn 9 S200170......ccccuvveeeennn. 49
S006663..........cccvvvrnneee 9 S200171...ccceeviiiiine 49
S006811........ccevvvirnnen 9 S200172....cceviiiiie 49
S007026........cccevvvvrnne 49 S200173...cceiiiiii 49
S007027.....cvevviivirns 49 S200174.....cccccvviirne 49
S007028.........ccvveeeen. 49 S200175......cccciie 48
S007029........cccvveeeeen. 49 S200176.......cccuvveeeeen. 49
S007030.......ccccvveeeennnn. 49 S200182........ccvvieee. 65
S007031......ccccvvieeen. 49 S200184.........ccceveeee. 65
S007033......ccceeviiirens 49 S200185......cccivviienee 65
S007111....cciiiiiiiiins 48 S200187....ceevviiriinne 69
S007112.....cceeviiiinns 49 S200188........coccvvvenee 69
S007113.....ccviiiiiiiins 49 S200189......ccvvviienne 69
S007114........ccvveee 49 S200202........cccveeeeeen. 58
S007115.......ccciee. 49 S200203........ccoveeeee. 59
S007119......cccciiiee. 49 S200204........cccveeee. 77
S015312-120-03-0..9, 11 S200205.......cccciieene. 77
S015312-321-25-0...... 59 S200208.........cccvvvenneee 77
S15322L-110-00-0...... 25 S200212.......ccevviiennen 58

LIFTLUX 153-22

S200214 ... 59
S200215......cccceiees 59
S200216 ......ccveeveeene 59
S200217 ... 59
S200218......cccvvvvienee 58
S200219....ccceviviieee 58
S200220......cccvivvienne 58
S200221 ......covviviienne 59
S200222 .......ccvevieeee 59
S200223................ 58, 59
S200224 ........ccoeeveeene 58
S200226 .......cceevveeenne 58
S200227 ....oovvvvviiene 59
S200228 ........cocvvvenne 59
S200229......coeviviiene 59
S200230......cceviiviienne 59
S200231 ... 59
S200232 ... 58
S200233 ... 59
5200238............... 59, 108
S200239.....cccceevneee. 9,11
S200240 ......ccevvverenne 11
S200243 ..o, 9
S200249 ......cooviieieinen, 9
S200252 ..., 9
S200253 ..., 9
S200255.......cccciiine 43
S200256 ........cccuvvinneee 53
S200258.......ccocvvvenne 43
S200259......cccviviienne 43
S200260......cccovvvrenne 43
S200261 ......cccecvvvennne 43
S200262........cocvvvenne 39
S200263........cccvvieee 25
S200264 .........ccvveneee 37
S200265........cccvviennee 25
S200266 .........ccvvenneee 25
S200267 ......cceeevveeennne 25
S200268.........ccceeeennnnee 39
S200270......cccveeveennes 43
S200271 .....ccovveeiees 43
S200272 ....oovviviine 43
S200273 ..., 9
S200274 .......ooveiiine 25
S200305.......ccccviienee 73
S200306.......cceeveeennnee 73
S200307 ....cccvveeieeens 73
S200308.......cceeeeeenne 73
S200309......ccceeveees 73
S200408.........cccvveennee 21
S200426 .........ccveenneee 65
S200437 ...cvviiiiiiin 69
S200910....cccevvviienee 65
S201005......ccccceeeiees 9
S201656.......cceevveennnee 77
S900002.......cceeeveennnnee 21
S900003.......cceeeieee 21
S900005........cccvvienee 43
S900006 ..........cevvvennnee 11
S900007 ......cevvvviienne 43
S900008...........cvvrennee 43
S900009......cccceeveeene 53
S900010......cceeeveennee 53
S900011 ......cceveeeeee 53
S900012.......ceeeeees 53
S900013.......ccevvviee 21
S900014........cccvvvenee 21
3121302



S900015......ccoeeiins 58
S900016.......cceeerrennes 58
S900017....evveveeeiinnnes 58
S900019......cevveeiinnnns 49
S900021........ccvvveinee. 21
S900022........ccceveeenee. 59
S900023........ccvveinee. 59

3121302

S900024 ..........ceiins 59 S900155
S900025.......ooeeiis 59 S900225
S900026 ......cevveevrinnes 59 S900226
S900027 ....oeveveeeienees 59 S900227
S900052.......ccceeeviviies 9 $900238
S900153......ccvveirinn 53 S900333
S900154......cccvvevireen 58 S900334

LIFTLUX 153-22

PART NUMBER INDEX

58 SL110-20.161.02.0...... 43
13 SL15322D4AWDSHYDSC
13 He 37
13 SL15322D4WDS-

21 HYDSCH ................ 21
13 SL153-22-1-150.00.0.. 43
13 X15322L....cccvvveiiiiiens 59

119



	SECTION 1 - FRAME
	FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LADDER AND LEVELING SWITCHES INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE BANK ASSEMBLY
	FIGURE 2-3. DRIVE VALVE ASSEMBLY
	FIGURE 2-4. HAND PUMP ASSEMBLY
	FIGURE 2-5. MAIN TERMINAL BOX
	FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION
	FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION
	FIGURE 2-8. HOODS INSTALLATION

	SECTION 3 - SCISSOR ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION
	FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. CONSOLE PANEL PARTS

	SECTION 5 - CYLINDER
	FIGURE 5-1. LIFT CYLINDER ASSEMBLY
	FIGURE 5-2. STEERING CYLINDER ASSEMBLY (Prior to SN 1200009745)
	FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)
	FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (Prior to SN 1200009745)
	FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)
	FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (Prior to SN 1200009745)
	FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SN 1200009745 through 1200015676)

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODEL LIFTLUX 153-22 STANDARD PARTS
	FIGURE 9-2. MODEL LIFTLUX 153-22 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	SECTION 11 - REAR COVER
	FIGURE 11-1. REAR COVER

	PART NUMBER INDEX

